ssamanas. FCC RADIO TEST REPORT Report No. : FG272811A

FR1 n48 / 100MHz / Middle Channel / 99%0BW

QPSK 16QAM

e (S = S =

Ref Level 3930 aBen  Offset 318008 » RBW 1 MHz 6L Ref Level 3930 aBen  Offset 318008 * RBW 1 Mz SGL
o A San SWT1.01ms = VBW 3t Mode Sweep Count 100071000 [ = act San SW 101 ms % VBW 3 e Mode Sweep Count 100011000
1 Gccupied Bandwidth ] 1 Gccupied Bandwidth m
A1) 2636 b ry=
ssrse0 e ssassm0 @
20 dar- AL = 20 dar- T 0y s,
‘ 7 y
\ |
10 ‘ 10 1
o l 1 e | [
— |
\Yj
M W,
nY Wl | !
20 W 20
nnmey v — oy
J y on b AT =
P i A R Y
30, .
o
oy Yo
50 50
1001 pts. 20.0 MHz/ 1001 pts. 20.0 MHz/
2 Marker Table

357664 GHz 2636 dBm Oce Bw 97.688720838 MHz
3575913 GHz 2265 dbm Occ Bw Centroid 3624757036 GHz
3673601 GHz 2128 dBm Occ Bw Freq Offset -232.963 588 588 kHz

3.64957 GHz 22.80 dBm Oce Bw 96.991159379 MHz

357649 GHz 1896 dBm Occ Bw Centroid 3624985942 GHz
3673482 GHz 1624 dBm Occ Bw Freq Offset 4057812022 kHz

o, 2o
LA L o TSy

07:32:36 05.11.2022 15:14:51 31.10.2022

64QAM 256QAM

o - [ =

MultiView *  Spectrum - Multi
Reflevel 1930l Offset 315008 ® RBW 1| Wiz saL Reflevel 1930l Offset 315008 ® RBW 1| Wiz set
- At 1.01 1 ® VBW 3 Witz Mode Sweep Count 1000/1000 | » st 1.01ms ® VBW 3 Witz Mode Sweep Count 1000/1 000
1 Occupied I 1 Occupied
1] 2371 cbm
3539780 G
20 dBn ¢ A 2 20 dBn gL xmelyenry ‘
] \ i
10 + “ 10 “
o [ . o ‘[ .
20 5 J-{\/ = y‘nﬂ LI o ] ‘ ”% }
VU R Al WM o o padiater e o) i
P Yy
30 dBary 30
it it
50 50
(GF3.62496 GHz 1001 pts 20.0 MHz/ Span 200.0 Mz | | (GF3.62499 Gz 1001 pts 20.0 MHa/ Span 200.0 Mz

3.63978 GHz 23.71 dBm Oce Bw 97.168859335 MHz 3.60241 GHz 23.92 dBm Oce Bw 97.204015 587 MHz

3576483 GHz 2072 dbm Oce Bw Centroid 3625067355 GHz 3576485 GHz 20.08 dbm Oce Bw Centroid 3625087 258 GHz
3673652 GHz 2048 dBm Occ Bw Freq Offset 77.354 990 146 kHz 3673689 GHz 21.49 dBm Occ Bw Freq Offset 97.257834 438 kHz

20:04:25 08.10.2022 14:43:31 08.10.2022

TEL : 886-3-327-3456 Page Number 1 A3-710f 104
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

Unwanted Emission (MASK)

FR1 n48 / 10MHz / Lowest Channel / MASK

QPSK

16QAM

MultiView

Spectrum

MultiView Spectrum

RefLevel 54.10dBm  Offset 39.10 d8

Mode Sweep

Ref Level 54,10Bm Offset 39,108 Mode Sweep SGL
Count 100/100 Count 100/100
o Y ava [N Spurious Emissions
. Uit Check| >
[OUs_Line_ABs_ogz T S0 dB e SPURJOUS _UNE_A85_002
4“0
30 30 dBnr T + . +
20
10 din
0 1 ! {
10
L |
ABS_002]
| et — 1
v u e DU W E SRS RSO | o ] s | PSS -
1
2008 pts 19.0 MHz/ 3.72GHz | | |3.53 GHz 2008 pts 19.0 MHz/ 3.72GHz
2 Result Summar 2 Result Summat
3530 GHz 3.540 GHz 1.000 Mtz 353906 GHz -33.69 dBm -8.69dB -
3580 Mz 3549 Gtz 1,000 MHz 3554896 GHz 2517 dBm 121748 IS0 atie has N s o e
3.549 GHz 3.550 Gz 100.000 kHz 3.55000 GHz -33.19dBm -20.19dB 3549 GHz 3550 GHz 100,000 kH. 355000 GHz 34.45 dBm 214548
3550 GHz 3560 GHz 100,000 kHz 355500 GHz 1051 dBm -19.49 dB S50 CHz 3560 CHz DO 3555749 GHz 10.27 dBm 197348
3.560 Gtz 3.561 Gz 100.000 kHz 3.56000 GHz -34.81 dBm -21.81 d8 3560 GHz 3561 GHs 100,000 ks 3 2 .35.80 dBm 228048
3561 Ghz 3570 GHz 1.000 MHz 3.56104 GHz -26.32 dBm -13.32 dB 3561 GH 3570 GH S 356104 GH: 3773 dB 1473 dB
3570 Ghz 3580 GHz 1,000 MHz 357104 GHz -3247 dBm 747 d8 e 2 iz 5 = . =
oaoh o e 338087 ity 3379 B Feif-d 3570GH: 3.560 GHz 1.000 MHz 357015 GHz 32.27 dBm 727dB
L__ia8oots IR ; z = - _ 3.580 GHz 3.720 GHz 1.000 MHz 3.67688 GHz -33.55 dBm -8.55 dB
Ready  ENNNNEER o U2 Reody  WENNNE o 0N
T340, a:da2002 05:47:47 28.10.2022
MultiView Spactrum . MultiView *  Spectrum -
RefLevel 54.10dBm  Offset 39,1048 Mode Swecp st LS SALI TS DR AT e Swinp o6
Count 100/100 Count 100/100
Ches 2 - Uit Checl
50 9B e _SPUR|OUS_LINE_ABS_ 042 3 Line _SPURIOUS_LINE_ABS_0d2
4“0
30 30 dBm + 1 ! {
2
10 dBm———1 {\,‘;‘7 T —{[ |0 ,.M,l
0 0 dBnr ‘ T T '
10 10 .
| i
SPURIBUS_LINE_ABS .»m‘ 1
= 30 A It
e [ U Tk USSPV NS ESUSS! SIS SSUPSP SV SUSEINPUSEU IS R | | ol 1 m—
40 - 40 y
3.5 G 2008 prs 19.0 MHz/ 3.72GHz | | | 3.53 GHz 2008 pts 19.0 MHz/ 3.72GHz
2 Result Summor > Resuls Sassran
3530 GHz 3540 GHz 1.000 MHz 296, Gz 332 dim -8.70dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -33.61 dBm -8.61dB
b Lwas e rr et 23.09 d! it 3540 GHz 3549 GHz 1.000 MHz 354896 GHz -24.84 dBm 11848
2 2 2 X Y -21. : _
350Gz T560GHz 100,000 kHz 355159 Ghz 11.15 dBm 885 d8 o e i o R am Err]
3,560 GHz 3561 GHz 100,000 kHz 3.56007 GHz -36.20 dBm .20 di g 5 i . %
T freido e gt a0 v 3.560 GHz 3561 GHz 100,000 kHz 3.56002 GHz -34.77 dBm -21.77d8
3570 GNI 3.580 Gnl 1.000 MMZ 357005 GHz 3237 dBm 33748 3.561 GHz 3.570 GHz 1.000 MHz 3.56104 GHz -27.17 dBm -14.17 dB
= ded NG 1000 e 380007 GHz 3328dBm 28 d 3570 GHz 3580 GHz 1.000 MHz 3.57094 GHz -32.39dBm 739dB
- = 8 — 3.580 GHz 3.720 GHz 1.000 MHz 64895 GHz -33.66 dBm 66 dB
= T T
e Shasnan Reody  TNNNNNR o S0
10:55:20 30.10.2022 13:04:07 30.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-720f 104



ssamanas. FCC RADIO TEST REPORT Report No. : FG272811A

FR1 n48 / 10MHz / Middle Channel / MASK
QPSK 16QAM

MultiView *  Spectrum - MultiView =  Spectrum -
saL

Ref Level 54.10dBm  Offset 39,106 Mode Sweep saL Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep
Count 100/100 " Count 100/100

S0 A SPURJOUS_UINEABS 002 PhSS line _sPURIOUS_LINE_ABS_od2
40
30
20 20

Pl
0
-10

T
T s S TR Rem—T
-40 ‘
3.53 GHz 2008 pts. 19.0 MHz/ 2009 pts 19.0 MHz/ 3.72 GHz
2 Result Summar
3.530 GHz 3.600 GHz 1.000 MHz 3.59983 GHz -33.53 dBm -8.53 dB 3.530 GH; 3.600 GH; 1.000 MH; 3.59983 GHz -33.32 dBm -8.32dB I
3600 GHz 3610 GHz 1,000 Mz 360005 GHz 3257 dBm 757dB 3600 GHe 3610 Gtz 1000 Mz 360015 GHz 3229 dBm 729d8
3610GHz 36196tz 1000 MHz 361896 GHz -24.58 dBm 115848 e e Iolnat 3161896 GHz 3555 dBm 1255 dB
3819GHz 36206tz 100.000 kHz 3561999 GHz 3314 dBm 2074 dB e o D 362000 GHz 3163 dm 18sdB
3620 GHz 1630 GHz 100.000 kHz 3162500 GHz 10.64 dBm 1936 d8 e o .00 HE 362497 GHz 7079 dBm 921 dB
3630 GHe 3631 Gz 100.000 kiHz 363000 Ghz -34.48 dBm 2148 dB e oon ot i i 3539 dBm 223948
3631GHz 3640 GHz 1.000 MHz 3GT04GHz 65T dEm -13%5Td8 3631 Gz 3680 Ghz 1.000 MHz 3.63104 GHz -27.82 dBm 1482 dB
3,640 Gz 3650 GHz 1,000 Mz 364015 GHz 31554 dBm 654 dB i e el 364035 i Sretdnm v
LSse0ctz S 1000 iz 388633 Gtz 2330 doiri 83018 3,650 GHz 3.720GHe 1,000 Mz 3.69440 GHz -33.70 dBm 870 4B

T
Reody  NENNEEND e Resty  TNNNNNNRE e

13:58:49 07.11.2022 04:10:27 28.10.2022

64Q0AM 256QAM

MultiView *  Spectrum . MultiView *  Spectrum -

Ref Level 53.10Bm  Offset 39,1048 Mode Sweep SGL Ref Level 54.10dBm  Offset 39.10d8 Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chee PA yimit Checlf e Il 1
S0 dB e _SPUR|OUS UNE_ABS_0d PASS b _SPURJOUS_LINE, 2
o
30 30 dm
20
ol 10 dBer ,4,1
0 0 dBm- T + - T T
-10
| ! !
OUS_LINE ABS 002 T 1 t
J] In 1y
0 dBerr = e = N E R S e TS e
] 5 U
3.53 GHz 19.0 MHz/ 3.72 GHz. 3.53 GHz 2009 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3.530 GHz 3.600 GHz 1.000 MHz 3.57440 GHz -33.56 dBm -8.56 dB 3.530 GHz 3.600 GHz 1.000 MHz 3.59983 GHz -33.74 dBm -8.74 dB I
3.600 GHz 3.610 GHz 1.000 MHz 3.60025 GHz -32.49 dBm -7.49 dB 3.600 GHz 3610 GHz 1.000 MHz 3.60005 GHz -32.30 dBm -7.30 dB
3610 GHz 3619 GhHz 1.000 MHz 3 GH: -25.23 dBm 122348 3610GHz 3619 GHz 1.000 MHz 3.61896 GHz -24.43 dBm -11.43dB
3619GHz 3620z 100,000 ktz 3. Hz 3.63 dt -2063dB 3619 GHz 3620 GHz 100.000 kHz 3.62000 GHz -32.41 dBm -19.41dB
3620 GHz 3630 GHz 100.000 kHz 3.62500 GHz 10.16 dBm -19.84d8 3620 GHz 3630 GHz 100,000 kHz 3.62116 GHz 11.96 dBm -18.04 dB
3630 GHz 3631 GHz 100.000 kHz 3.63000 GHz 34.48 di -21.48 dB 3630 GHz 3631 GHz 100.000 kiz EX Hz -34.43 dBm -21.43d8
3631 GHz 3640 GHz 1,000 MHz 3.63104 GHz -26.56 dBm -13.56 dB 3631 GHz 3640 GHz 1.000 MHz 3.63104 GHz -26.90 dBm -13.90dB
3.640 GHz 3.650 GHz 1.000 MHz 3.64035 GHz -31.52 dBm -6.52d8 3.640 GHz 3.650 GHz 1.000 MHz 3.64035 GHz -31.68 dBm 6.68 dB
3.650 Ghz 3.720Gtz 1.000 MHz 3.65052 GHz -33.34 dBm 834d8 | 3.650 GHz 3720 GHz 1,000 Mz 3.68674 GHz -33.66 dBm -8.66 dB
e | L2506t
Reody WM O Um0

10:30:56 30.10.2022 17:31:46 07.11.2022

TEL : 886-3-327-3456 Page Number 1 A3-730f 104
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 10MHz / Highest Channel / MASK

QPSK

16QAM

MultiView *  Spectrum

m
S0 9B SpURJOUS_LINE_ABS o2

Ref Level 54.10dBm  Offset 39,106

Mode Sweep

1 Spurious Emissions 1 Avg

sGL

Count 100/100

MultiView *  Spectrum

Reflevel 54.10dBm  Offset 39.10d8

1 Spurious Emissions

Ch

Mode Sweep

50 dB{H™"

eck|
{Une _SPURIOUS_LINE_A85_0dz

SPARRUS TNE | ABS 007

30 30 dBery 1 t
20

Br 10
10 i AT
0 0dBnr + +
10 -10

12:00:55 30.10.2022

12:23:33  30.10.2022

-30
e S Sopm——— [ — o g P P R | —
40 i 4 \
353 GHz 2008 pts 19.0 M/ 3726H | | [353amz 2008 pts 19.0 MiHa/ 372GHz
2 Result Summar 2 Result Summat I
3530 GHz 3.670 GHz 1.000 MHz 3.60349 GHz -32.75 dBm ~1.75 dB 3.530 GH; 3.670 GH; 1.000 MH; 3.60000 GHz -32.62 dBm -7.62 dB
3,670 Ghz 3.680 GHz 1,000 MHz 3.67827 GHz 3290 dBm -7.90 di ety Sesiat ADONEE 367886 GHz 3286 dBm 7864
3,680 GHz 3,689 GHz 1.000 Mz 3.68896 GHz -24.84 dBm 11.84 dB Tea0cin Seaci 1000 Mits 3168896 GHz 725.86 dBm 12.86 dB
3,689 GHz 3690 GHz 100.000 kHz 368999 GHz 3358 dBm -2068dB 3689 Ghz 3690 GHz 100,000 kHz 369000 GHz 3411 dBm 21.11dB
3,690 GHz 3,700 GHz 100.000 kHz 3,691 68 GHz 9.19 dBm -20.81 dB St 30 G TG 3169298 GHz 11.50 dBm 1855048
3.700 GHz 3.701 Gz 100.000 kiz 70004 GHz -35.71 dBm -22.71 d8 3.700 GHz 3.701 GHz 100,000 kHz 3.70000 GHz -35.94 dBm 2294 d8
3701 Gz 3710GHz 1.000 MHz 370104 GHz 2730 dBm 1330 dB e ner o 370104 CH 2827 4Bm 152788
3710 GHz 3720 GHz 1.000 Mz 3.71025 GHz -34.26 dBm -9.26 dB Rl hd e e 371005 GHs 73403 dBm 9038
T
Rty WEEE oY Reody  TNNNINNNE o B2
14:06:36 07.11.2022 07:28:26 28.10.2022
MultiView =  Spectrum . MatiiView = EoE -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL RefLevel 5410 dBm 31048 Sweep e
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
nit Che! gt 2
4“0
20 30 dBm . T T
20
10 dBer 10 M
0 0.dBor . 1 'i
10 -10 0]
SPURIOUS_UINE ABS 002 [ SPURIOUS_LINE_ABS 002 |
30 I AAAAA = I | 30 - e — e
-40 } -40 \ =
3.53 GHz 2008 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2008 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3530 Gtz 3670 Gtz 1.000 MHz 3.60035 GHz -32.66 dBm -1.66 dB 3530 Gt 3670 Gt 1,000 MH 3.65621 GHz 32,67 dBm -7.67 dB
36706Hz 3680GHz 1.000 Mz 367074 GHz 3274 dBm 7748 St 36806H: 1000 Mits 367114 GHz 3271 dBm 7.71d8
3.680 GHz 3.689 GHz 1.000 MHz 3.68896 GHz -25.11 dBm -1211d8 3.680 GHz 368 GHz 1.000 MHz 3.68896 GHz .24.44 dBm -11.44 dB
3,689 GHz 3,690 GHz 100.000 kHz 3.69000 GHz 3426 dBm 21.46d8 3689 GHz 3690 GHz 100,000 kHz 3.69000 GHz -33.71 dBm 20.71 dB
3.690 GHz 3.700 GHz 100000 kHz 3.6949 GHz 1036 dBm J95 3.690 GHz 3700 GHz 100,000 kiz 3.69151 GHz 1027 dBm -19.73 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz -35.25 dBm -225d 3.700 GHz 3701 GHz 100.000 kHz 370002 GHz -34.86 dBm -21.86 dB
3701 GHz 3710GHz 1.000 MHz 370104 GHz 2725 dBm 1325 dB o o ey 370104 GHz 2753 dBm 45348
=l ENPULC LM 3.71015 Giz 23405 dBm 20548 3.710 GHz 3720 GHz 1.000 Mz 3.71015 GHz -33.94 dBm 94 di
Sovenon
Reody  ENNENNEND i [ — e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 74 of 104




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 20MHz / Lowest Channel / MASK

MultiView =  Spectrum - MultiView =  Spectrum -
Ref Level 54.10dBm  Offset 39,1046 Mode Sweep sGL Reflevel 54.10dBm  Offset 39.10dB Mode Sweep
Count 100/100 "
A
- . Uit Checl
B o e Eeg - 50 0B e SPURIOUS_LINE 55 o7
4“0
30 30 dBe T . +
20
10 d8o o 10 AT
I I VYWY
0 ‘ 08y - { {
10 10 -
| . | |
\ 6Us LN ABS 602 I
= -30 A n
i = =5 || — S mr Ee—— [osE— pe——
40
3.53 Gtz 2008 pts 19.0 MHz/ 372GHz | [ [3.53 GHz 2008 pts 19.0 MHz/ 3.72GHz
2 Result Summar 2 Result Summat I
3530 Ghz 3.540 GHz 1.000 MHz 353975 GHz -33.27 dBm -8.27dB -
3540 GHz 3543 G 1000 MiHz 354896 GHz 2614 dBm 131408 NG Lo oo Mese i e ]
3549 GHz 3550 GHz 200000 kHz 355000 GHz -29.92 dBm -16.92 dB i oS0t o n00 it 334996 GHz 3276 dBm 1976 4B
3550 GHz 3570 GHz 100.000 kHz 3.55998 GHz 10.43 dBm -19.57 dB 3550 GH; 3570 G’" 100.000 ki; 356000 GHz 10.75 dBm 19.25 dB
3570 GHz 3571 GHz 200,000 kHz 357000 GHz -30.29 dBm -17.29d8B s 7 7 : g i i
i Bl AP Lo g e 3570 GHz 3571 GHz 200,000 kHz 3.57002 GHz -32.53 dBm -19.53dB
35806Hs 3300y 1000 Miz 358005 GHz 3114 dBm “5.14d8 Saticts 2000 1.000 MHz b Lo R LD L]
= g 33 4 3580 GHz 3.590 GHz 1.000 MHz A iz 314 m 3
L2sa0ct S B SSab¥ Glie 2312 dRiri S 3590 GHz 37206He 1,000 Mz 3.68645 GHz -33.24 dBm 824 B
Resdy  NENNNENNR o 0 W
ANoerLe: DN 04:02:58 01.11,2022
MultiView = Spectrum . MultiView *  Spectrum -
Reflevel 54.10dBm  Offset 191006 Mode Sweep st RefLefel 5410 dOm | Offset 0.10.d8 Mode Sweep sa.
Count 100/100 Count 100/100
nit Ches! Chee PRS:
S0 9B SpURJOUS_LINE_ABS 02 Uine _SPURIOUS LINE_ABS_00z C
4“0
30 30 dBm . { {
20
10 dm- ] 10 7 -
0 i 0 dBnr 1T ’ +
10 i 10 -
= | e \
SPURIOUS_UINE_ ABS_002 \ SPURIOUS_LINE_ABS_002 |
A ) 1
-30 -30 4
1 i 1 = e e — e B T, e = e Ee——
-40 [ -40
3.53 GHz 2008 pts 19.0 MHz/ 3.72GHz | [ [3.53 GHz 2008 pts 19.0 MHz/ 3.72GHz
3 Result Summor T
353068z 35406Hz 1.000 MHz 253936 Gz 3303 diim R.23 a0 3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -32.98 dBm -7.98 dB |
b i kg Rl S e 3540 GHz 3549 GHz 1.000 Mz 354896 GHz -27.61 dBm -14.61 dB
3550 GHz 3570 GHz 100.000 kHz 355998 GHz 11.21 dBm -1879d8 et I 200000kt e 3o L a2
3570 GHr 3571 GHe 200,000 kHz 357001 GHz -32.90 dBm -19.90 dB 320G ey e 337001 GHz 3285 4Bm 19,85 48
3571 Ghz 3580 Ghz 1.000 MHz 3.57104 GHz -27.90 dBm -14.90 dB o g bty 3 x ¢ 14
3580 Gz 1590 Gz 1000 Miz 358015 GHz 3178 dBm 57848 el sk 1000 e o L
g - ¥ il ¢ 3580 GHz 3590 GHz 1.000 MHz .580 84 GHz -31.52dBm .52 di
3520 0Kz 3220 CHz LOO MH: 289900 Gite =218 i 18 ": — 3,590 Ghz 3.720 Ghz 1.000 Mz 3.60021 GHz -32.95 dBm -7.95 dB
ety W T W -
17:38:02 27.10.2022 10:00:25 27.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-750f 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 20MHz / Middle Channel / MASK

QPSK

16QAM

MultiView *  Spectrum

MultiView *  Spectrum
Ref Level 54.10dBm  Offset 39,1046 Mode Sweep sGL Reflevel 54.10dBm  Offset 39.10dB Mode Sweep
Count 100/100 " Count 100/100
1 Spurious Emissions 1 Avg
mit Chec PASS it Ches! o
SO U e A A -Sponlous Tme s ods
40
30
20 20
-
e VUV
0 ‘ 0 |
10 T { I 10 i
| SRUkioUs_INE [ABS 007 T ‘ I t T
30 1 - Al ’
| o — T —F
= f \ — v N
-40 ‘
353 GHz 2008 pts 19.0 MHz/ 200 pts 9.0 MHz/ 372 GHz
2 Result Summar
3,530 GHz 3,595 GHz 1,000 MHz 3.56250 GHz -33.61 dBm -861dB 3530 GH 3.595 GH 1,000 it 3.59387 GHz 33.77 dBm 8,778 |
3595 Gz 3,605 GHz 1,000 MHz 360396 GHz -32.17 dBm -717d8 3595 GHie 3605 CHie 1000 Mz Y Hz 3322d8m 248
3.605 GHz 3614 GHz 1.000 Mz 3.61396 GHz -27.29 dBm -1429.dB E »
3,605 GHz 3614 GHz 1.000 MHz 3.61396 GHz 26.97 dBm 13.97 dB
3614GHz 3615GHz 300,000 kHz 361499 GHz 3191 dBm 1891 dB F : -
3614 Gtz 3615 GHz 700,000 kiz 361500 GHz 32.09 dBm 19,09 B
3515GHz 3635 Gz 100.000 kHz 3.62498 GHz 1081 dBm 19.19.d8 e A .00 HE 3162200 GHz 1016 B Bty 4
3,635 GHz 3,636 GHz 200,000 kHz 3.63502 GHz 3322 dBm 2022d8 p 3
6 3635 GHz 3636GHz 200,000 kHz 363502 GHz 31.85 dBm 18.85 dB
3636 GHz 3645 Gz 1,000 MHz 363604 GHz -2854 dBm 1554 dB : :
3636 GHz 3645 GHz 1.000 Mz 363604 GHz 27.41 dBm 14.41 dB
3645 GHz 3,655 Ghz 1,000 Mz 3.64584 GHz 3122 dBm 62248
3.68653 GH: 3321 dB: 821dB 3.645 GHz 3.655 GHz 1.000 MHz 3.64505 GHz -30.69 dBm -5.69 dB
L_cessch: ERPUIS 1000 MEz 2 Z = dul 3,655 Ghz 3720GHz 1.000 Mz 3.68685 GHz -33.68 dBm -8.68 dB
Reody  WENNNENNR o VRO T
g Reody  NNENNNE o S0
orendy 3:d0.20n2 03:54:10 29.10.2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 54.10dBm  Offset 39,1008 Mode Sweep s6L Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep e
Count 100/100 Count 100/100
L
S0 B P oRloUs e A e whes 50 48 e SpURloUS LINE A8 002
40 40 dBn
30 30 dBmr + 4
20
e 10 Kt
o ‘ 0dBe L
10 ] ‘ 10 | —
JOUS_UINE |ABS 007 [ | I T
I J I= | e |-
e e e | U e e —— " T
[
3.53 GHz 2009 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2009 pts 19.0 MHz/ 3.72 GHz |
2 Result Summar 2 Result Summa:
3,530 Gtz 3,595 Gz 1,000 MHz 3.59387 GHz -33.39 dBm -839d8 e T 1000 Wtz 358772 GHz "33.00 dBm 44 d |
31595 Gtz 31605 Gtz 1,000 MHz 3.60416 GHz 3218dBm 7188 3595 i 3505 Gite 1000 Mits 60436 Gy 32,07 dBm 70748
3.605 GHz 3614 GHz 1.000 MHz 36139 GHz .18 dBm -1518d8 3605 GHz 3614GHz 1.000 MHz 3.61396 GHz -27.71 dBm 1471 dB
3514k 355Gl 200000 kHz 35T GHz Bm 2006 ds 3614 GHz 3615.GHz 200.000 kHz 61496 GHz 3254 dBm -19.54 dB
351561 a5 G 100,000 ki 2gi64 Gilz m -18.17d8 3615GHz 3635 GHz 100,000 kiz 361637 GHz 11.05 dBm -18.95 dB
3535 6i 3536 6i 200000 ki $Eo00sH: Bm L 3,635 GHe 3636GHz 200,000 kHz 63500 GHz -33.05 dBm -20.05 d
A00 G il 1000 iz ? ’ a B 3636 GHz 3645 GHz 1.000 MHz 3.63604 GHz -27.90 dBm -14.90 dB
3.645 GHz 3.655 GHz 1.000 MHz 3.64535 GHz m -5.91d8 3,645 GHz 3,655 GHz 1,000 MHz 3.64525 GHz 3108 dBm 6,08 dB
3.68750 Gz m 46 di 2 £33 . y 4 :
EAEERt R Lo00ME: 3,655 GHz 3.720 Ghz 1.000 Mz 3.67392 GHz -33.48 dBm -8.48 dB
Sorozon
Ry WNNENE o e Reody NN o NN
09:19:10 30.10.2022 15:57:54 26.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3

- 76 of 104



ssamanas. FCC RADIO TEST REPORT Report No. : FG272811A

FR1 n48 / 20MHz / Highest Channel / MASK

QPSK 16QAM

MultiView *  Spectrum - MultiView =  Spectrum -
saL

Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGt
Count 100/100 -
1 Spurious Emissions 1 g |1 Spurious Emssions
. Umit Cheel
40
30 30 dBm T T T
20
10 dBn 7 10 AW
S — WUV
0 0.dBor + ‘ H
10 10 i T
\ ‘ 1 i
SPURIOUS_TINE | ABS 002 I T SURiOUS e A8S 002 I 1
4 | <]
-30 = = T
,,_.A.T“_ e e e S ] Y S g P I T e U |
-40 1 40
353 GHz 2008 pts 19.0 M/ 3726H | | [353amz 2008 pts 79.0 M2/ 372GHz
2 Result Summar 2 Result Summat I
3530 GHz 3.660 GHz 1.000 MHz 3.60084 GHz -32.73 dBm -1.73 dB 3.530 GH: 3.660 GH. 1.000 MH; 3.64071 GHz -32.63 dBm -7.63 dB
3,660 GHz 3,670 GHz 1,000 MHz 3.66985 GHz 3210dBm -710dB <yt ey ADONEE 366985 GHz 3217 dBm 71748
3670 GHz 3679 GHz 1.000 MHz 3.67896 GHz -26.67 dBm -13.67 dB Tencin i 3,000 MHz 3167896 GHz 27,61 dBm 1461 dB
3679 GHz 3,680 GHz 200,000 kHz 368000 GHz 3033 dBm 1733d8 T o SO0 3168000 GHz 3277 dBm 19.77d8
3,680 GHz 3,700 GHz 100,000 kHz 3.68147 GHz 10.75 dBm -1925dB ARG P 100,000 kits 3169000 GHz 1119 dBm 18818
3700 Gz 3.701 Gl 200,000 kHz 3.70000 GHz o L] JBardn 3700 GHz 3701 GHz 200,000 kHz 3.70000 GHz -32.93 dBm -19.93 d8
3701 Gz 3710GHz 1,000 MHz 370104 GHz 2632 dBm 133248 e ner O 370104 CH 2881 dBm 1581 48
3710 GHz 3720 GHz 1.000 MHz 3.71045 GHz 33,67 dBm -8.67 dB Rl hd e THi0 e 371025 GHe 733,95 dBm 805 dB
T
Redy  WEINNEN o G0N W o T
06:17:58 14.10.2022 07:26:49 01.11,2022

64Q0AM 256QAM

MultiView *  Spectrum . MultiView =  Spectrum -

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGL Reflevel 54.10d8m Offset 30.10d8 Mode Sweep sGL
Count 100/100 Count 100/100
nit Chec 5 Ches PR
S0 9B SpURJOUS_LINE_ABS 02 s {ine _sPURIOUS_LINE_A8S_od2 ?
4“0
30 30 dény T - - ! {
2

3.53 GHz 2008 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2008 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3530 Gtz 3.660 Gtz 1.000 MHz 3.60019 GHz -32.75 dBm -1.75dB 3.530 GH 3,660 GH. 1.000 MH: 3.64687 GHz ~32.60 dBm -7.60 dB
3660 GHz 36706Hz 1.000 Mz 3.66926 GHz -3224 dBm 7248 3660 GHz 36706H: 1000 Mits 366975 GHz 3201 dBm 7.01d8
3,670 GHz 3679 GHz 1.000 MHz 3.67896 GHz -28.15 dBm -15.15 d8 3.670 GHz 3,679 GHz 1.000 MHz 3.67896 GHz -27.67 dBm -14.67 dB
3679 GHz 3680 GHz 200.000 kHz 3.68000 GHz -33.19dBm -20.19 dB 3679 GHz 3680 GHz 200,000 kHz 3.68000 GHz -32.10 dBm -19.10dB
3,680 GHz 3,700 GHz 100,000 kHz 3.68165 GHz 1055 dBm -19.45 dB e Gn 300G 100,000 Ktz 368121 GHz 930 dBm 2070dB
3.700 Ghz 3.701 Gtz 200.000 kHz 3.70000 GHz -34.13 dBm -21.13dB 3.700 GHz 3.701 GHz 200,000 kiz 3.70002 GHz -33.77 dBm 2077 dB
3701 GHz 3710GHz 1,000 MHz 370104 GHz 2922 dBm 1622 dB e o TRV 370108 GHz 28,96 dBm 1596 dB
3.710GHz 3.720GHz 1.000 MHz 3.71005 GHz _33.63 dBm 8.63d8 3710 GHz 3.720 GHz 1,000 MHz 3.71005 GHz -33.02 dBm -8.42 dB
Reody  ERNNNEENR e Ms20n .. 230200
o Viesen Reody  NENNNNNER = Tisasst
16amat; 20102002 15:55:52 27.10.2022

TEL : 886-3-327-3456 Page Number 1 A3-77 of 104
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 40MHz / Lowest Channel / MASK

QPSK

16QAM

MultiView *  Spectrum

MultiView =

Spectrum
Reflevel 54.10dBm  Offset 39.10 d8

Mode Sweep

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGt
Count 100/100 "
1 Spurious Emissions 1avg |1 Spurious Emissons
o Uit Checl
TR SO SPURIOUS INEABS.D
4“0
30 30 dBe T . +
20
10 din
0 i l‘ | |
10
| [
1
S
N ™
t =
353 Ghz 1808 pts 19.0 M2/ 372Ghz || | 353 6Hz 7808 pts 79.0 M/ 372GHz
- 2 Result Summa:
3530 Ghz 3.540 GHz 1.000 MHz 353985 GHz -31.64 dBm -6.64 dB 3.530 GH 3540 GH 2,000 Mt 3.53095 GHz 3163 dBm 63 dB
3540 GHz 3549 GHz 1.000 MHz 3.54878 GHz -23.19 dBm -10.19.d8 3540 GHz Sean hdailsg 334896 GHz 27.83 dBm 1483 4B
3549 GHz 3550 GHz 500,000 kHz 354993 GHz 24.46 dBm -11.46 dB i oS0t P 334998 GHy 2002 Bm Jena
3550 GHz 3590 GHz 100,000 kHz 355186 GHz 10.58 dBm -19.42dB S T e 336996 CHy 10.57 dBm 54 8
31590 Gz 3591 Gz 500,000 kHz 359013 GHz -24.56 dBm -11.56 dB oo g o 3159000 GH2 2921 4B 162138
359161 600 6t 1.000 Wiz 2531 Qe Sl 223N dieh A1 db 3591 GHz 3600 Gz 1.000 MHz 3.59238 GHz -28.00 dBm -15.00 dB
3600 GHz 3610GHz 1,000 MHz 350015 GHz -28.44 dBm 344d8 e Epardi o e 320008 CHe e ol DI
G a2 G B SSIZae Sl 3230 dRii IS0 de 3610 GHz 3.720GHe 1,000 Mz 361192 GHz -32.20 dBm 729 B
Tevazon
oy W e ety M OGN
ALY A80AER 08:02:30 02.11.2022
MultiView *  Spectrum . MultiView *  Spectrum -
Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGL Reflevel 54.10dBm  Offset 30.10d8 Mode Sweep SGL
Count 100/100 Count 100/100

it

S0 9B SpURJOUS_LINE_ABS 02

1 Spurious Emissions 1 Avg

1 Spurious Emissions 1 Avg

Chee

{ine _SPURIOUS_LINE_A85_0

30 30 dBm T 1 =

20

10 dBm———1— 10

0 ¢ 0.dBm r 1 .
| e \

19:54:23 22.10.2022

11:24:19  26.10.2022

L
T R = ———— e
3.53 GHz 1808 pts 19.0 MHz/ 3.72 GHz 3.53 GHz 1808 pts 19.0 MHz/ 3.72 GHz
[2 Result Summar 2 Result Summa;
3530 GHz 3580 GHz 1,000 MHz 3.53995 GHz -31.67 dBm -6.67 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53975 GHz -32.04 dBm -7.04 dB
3.540 Gz 3.549 GHz 1.000 MHz 354896 GHz -27.58 dBm -14.58 dB 3.540 GHz 3549 GHz 1.000 MHz 3.54896 GHz -27.87 dBm -14.87 dB
isag isiak eI 3%22:}: -ﬁgggg: 1;-053:: 3549 GHz 3550 GHz 500000 kHz 354999 GHz -28.65 dBm -15.65 dB
3 590 GHz 000 kHz ; -18. E
3,590 GHz 3591 GHz 500,000 khz 3.59000 GHz 2816 dBm 1516 dB e e i ey gl B
3591 Gz 3.600 GHz 1.000 Mtz 3.59122 GHz -27.01 dBm -14.01 48 3591 Ghz 3600 GHz 1.000 MHz 359104 GHz -27.14 dBm -13.14 dB
3.600 GHz 3610GHz 1.000 MHz .60005 GHz -2831dBm 331d8 3600 GHz 3610GHz 1.000 MHz 3 Hz 29.69 dBm 469 dB
3610GHz 3.720 GHz 1.000 MHz 3.61027 GHz -31.04 dBm 604 3,610 GHz 3.720 GHz 1,000 MHz 3.61301 GHz -31.88 dBm .88 di
Tiaaon S TTTITE
Redy NN o PR Reody NN o N

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 -78 of 104




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

MultiView =  Spectrum - MultiView =  Spectrum -
Ref Level 54.10dBm  Offset 39,1046 Mode Sweep sGL Reflevel 54.10dBm  Offset 39.10dB Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
L ecH PRSS T imit Che =
S0 A SPURJOUS_UINEABS 002 PASS {Une _sPURlOUS_LINE_A8S_od2
@
30
20 20
™ ™
NI ™
0 0
-10 10
 SPulious UNE |ABS 002 4 t
— " = [
= o S ET— b ¥
3536 2005 pts 19.0 MHs/ 7008 p 50/ I726H:
2 Result Summo
3.530 GHz 3,585 GHz 1,000 MHz 3.58404 GHz -32.72 dBm 7.72 dB E E |
3385 Gz 3595 Gite 1000 MHe 359495 GHz 2962 dBm 452 d8 e e Ao e T B
3595 Gz 3604 Gz 1.000 MHz 360396 GHz -23.14 dBm -10.14 B s Seat e 3160396 GHz 27.57 dBm 1457 4B
3,504 GHz 35605 Gz 500,000 kHz 360497 GHz 24.40 dBm 11.30 T T 00,000 Ko 3.60500 CH 2848 4Bm 152848
3.605 GHz 3.645 GHz 100.000 kHz 3.60618 GHz 10.74 dBm -19.26 dB 605 G = Y )
3605 GHz 3645 GHz 100000 kHz 3.62496 GHz 10.50 dBm -19.50 dB
3,645 GHz 3,646 GHz 500,000 kHz 3.64502 GHz -24.42 dBm -11.42 dB RS Gi it ook 64505 GH 2928 4B, 16.28 6B
46 GHz 3.655 Gtz 1,000 MHz 3.64622 GHz -22.60 dBm -9.60 dB Yo irah o L 5 . 3755 dBm Ja
e 3646 GHz 3655 GHz 1.000 MHz 3.64604 GHz -27.55 dBm 14555 dB
3655 Gz 3.665 Gz 1.000 MHz 365505 GHz 29.17 dBm 4.17dB g = 4 365535 Gl 2988 8, e
3.665 Ghz 3.720GHz 1.000 Mz 366678 GHz 32.73 dBm 7.73 dB e o 000 Witk ¢ % e :
L___sesch: : 3,665 Ghz 3720GHz 1.000 Mz 3.66623 GHz -32.41 dBm -7.41 B
L L S T
97:amaz; 2had0:20n2 05:05:00 02.11.2022
MultiView = Spectrum . MultiView *  Spectrum -
Reflevel 54100Bm  Offset 191008 Mode Sweep sa RefLofel SA10 00 Offset 108, Made Swaep se
Count 100/100 Count 100/100
L
OB U T e o hss 5098fTne spuRjoUS_LiNe_ABs o3
o 40 dBe
30 30 dBmr + 4
20
10 o
0 0dr
-10 10 E— l m—
9 e 4 F\\_ =
353 Ghz 2008 ps 19.0 MHz/ 3726H: || [353 6z 2009 pts 15.0 MHz/ 372 GHz |
2 Result Summor 2 Result Summar
|
3,530 GHz 3,585 GHz 1,000 MHz 3.58432 GHz -32.43 dBm -7.43 dB -
3585 Ghz 3595 Gz 1000 MHz 3559475 GHz -29.86 dBm -4.86 dB e e et bl e e
3.595 GHz 3.604 GHz 1.000 MHz 3.60396 GHz -28.17 dBm <1517 dB 3595 GHz 3,604 GHz 1,000 MHz 3,603 96 GHz -27.04 dBm 1404 dB
3604 GHz 3605 Gz 500,000 kHz 360499 GHz 29.44 dBm -16.44 dB SZ0ach 3B G 000 M 3160499 GHa 27,63 dBm 186348
3.605 GHz 3645 GHz 100.000 kHz 3.62496 GHz 9.11 dBm -2089.d8 3605 GHe 368501 100,000 ki 3.62496 GHz 10.04 dBm 19,96 di
3,645 GHz 3,646 GHz 500,000 khz 3.64500 GHz -29.71 dBm -16.71 dB v ey i 364501 GHa 2781 4Bm 188148
3646 Gtz 3655 Gtz 1,000 MHz 3.64504 GHz -2852 dBm 1552 dB s o 000 bz y Y 51
3655 GH 3665 GH: 1,000 MH: 3165554 GHz 3038 dBm 53848 3646 GHz 3655 GHz 1.000 MHz 3.64604 GHz -26.02 dBm -13.02 dB
=it b 1000 e 366541 GHz 3234 d8m 33448 3.655 GHz 3.665 GHz 1.000 MHz 3.65535 GHz -29.02 dBm -4.02d8
2 = : — 3,665 Ghz 3720GHz 1.000 Wiz 3 Hz -31.40 dBm -6.40 dB
Ry WNNN 5 0 .
18:57:28 22.10.2022 14:32:38 26.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-79 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 40MHz / Highest Channel / MASK

QPSK

16QAM

MultiView *

Spectrum

Ref Level 54.10dBm  Offset 39,106

Mode Sweep

1 Spurious Emissions 1 Avg

sGL

Count 100/100

MultiView *  Spectrum

Reflevel 54.10dBm  Offset 39.10d8

1 Spurious Emissions

Mode Sweep

17:17:06 07.11.2022

20:54:10 22.10.2022

Uit Checl
40
30 30 dBm 1 1 T
20
Br 10
10 meﬁ‘ ( ru"b""u"'\ Mo
0 0dBm + ) +
10 -10 T
q “ [
PRl N —y
o e = t e = - 4 1
353 Ghz 2008 pis 19.0 M2/ 3726hz | | [3536hz 2008 pts 19.0 MHz/ 3.72GHz
2 Result Summar 2 Result Summat I
3530 GHz 3.640 GHz 1.000 MHz 3.63849 GHz -31.80 dBm -6.80 dB 3.530 GHz 3.640 GHz 1.000 MHz 3.63986 GHz -30.63 dBm -5.63 dB
3,640 Gz 3650 Gz 1.000 MHz 3.64985 GHz -29.56 dBm -456dl 3640 GHz 3.650 GHz 1.000 Mz 364955 GHz -28.77 dBm -3.77dB
3.650 GHz 3.659 GHz 1.000 MHz 3.65878 GHz 4 -1062d8 3.650 GHz 35659 GHz 1.000 MHz 3.65833 GHz -27.21 dBm -1421 d8
3659 GHz 3,660 GHz 500000 kHz 365999 GHz -T1asds 3659 Ghz 3660 GHz 500,000 kHz 3.66000 GHz 2821 dBm -15.21 dB
Jsck Tooe joons e b5 3,660 GHe 3.700 GHz 100.000 kHz 3.66222 GHz 10.26 dBm -19.74 dB
700 GHz 701 GHz 000 khHz : B 3 K
3701 Ghz 3710GHz 1,000 MHz 370104 GHz 2375 dBm 107548 o o o 7T e B dm B
¥ ¥ X 3.71005 GHz -31.91 dBm 691d8 g , v i 7 g ; ¢ ¥
3.710 GHz 3.720 GHz 1.000 MHz 3.710 GHz 3.720 Gz 1.000 MHz 3.71015 GHz -32.05 dBm -7.05 dB
Tevaz0n
Rty EEINEEE o NN Reody NN o SNON
Dezatcas: a5:10-2022 04:46:12 03.11.2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL RefLevel 5410 dBm 31048 Sweep e
Count 100/100 Count 100/100
© nit Checl - . 2
e _SPUR|OUS LINE_ABS_OJ2 {Phe _SPURIOUS _LINE_ABS 042
4“0
20 30 dB T 1 T
20
10 dBer 10
[ -
o T 0 dBr . ’
10 -10
T TT
S | | | |
SPURIOUS_TINE | ABS_002 J‘ | | |
- | ]
'Z‘L_W-_M‘»_vnw“ = oo =5 v N e # ¥
-40 [
3.53 GHz 2008 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2008 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa I
3530 GHz 3640 GHz 1,000 MHz 3.63986 GHz -30.52 dBm -5.52 dB 3.530 GH 640 GH. 1.000 MH: 3.63931 GHz ~30.99 dBm -5.99 dB
356406Hz 36506Hz 1.000 Mz 364985 GHz -29.40 dBm 4.40 dB el o et 3.64906 GHz 32951 dBm 25148
3,650 GHz 3.659 GHz 1.000 MHz 3.65896 GHz -27.21 dBm -14.21 d8 3.650 GHz 3,659 GHz 1.000 MHz 3.65887 GHz -27.12 dBm 1412 dB
X X X 66000 GHz -27.82 dBm -14.82 dB = = 0 X ¥ ”
3 :i: (G:' 3 ?;‘3 (G:' ?gg % ::‘ it T e 3.659 GHz 3.660 GHz 500.000 kHz 3.65999 GHz -28.27 dBm -15.27 dB
GH GHz 000 khHz . -19: 3
3700 Gz 3701 Gtz 500,000 kHz 3.70000 GHz -29.27 dBm 1627 dB o oty oy g A0y gm ol
3.701 GHz 3.710GHz 1.000 MHz 3.70104 GHz -28.79 dBm -15.79dB 3701GH 3710 GH. 1.000 MH; 370113 GH: 29.31dB 1631dB
3.71015 GHz -31.90 dBm -6.90 dB Sl bl / 3 : . 56 JBm
=l ENPULC LM 3.710 GHz 3.720 GHz 1.000 Mz 3.71045 GHz -32.56 dBm -7.56 di
= e OEET
e i Rty NN R

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 80 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 50MHz / Lowest Channel / MASK

QPSK

16QAM

MultiView *  Spectrum
Ref Level 54.10dBm  Offset 39,1008

m
S0 9B SpURJOUS_LINE_ABS o2

1 Spurious Emissions 1 Avg

Mode Sweep SGL

Count 100/100

MultiView =

Spectrum
Reflevel 54.10dBm  Offset 39.10 d8

1 Spurious Emissions

Mode Sweep

Uit Cheed
S0 AR SPURIOUS UINE_A85 02

30 dBery 1

S

o f
SPURIOUS_TINE | ABS 002

b

[»

¥ e

MultiView *  Spectrum
Ref Level 53.10dBm  Offset 391008

it

Mode Sweep 6L
Count 100/100

S0 9B SpURJOUS_LINE_ABS 02

1 Spurious Emissions 1 Avg

Reflevel 54.10dBm  Offset 39.10d8

Mode Sweep

-40
|

3.53 GHz 2708 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2708 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summat

3530 GHz 3.540 GHz 1.000 MHz 3.53995 GHz -30.51 dBm -5.51dB 3.530 GH; 3.540 GH; 1.000 MH; 3.53965 GHz -32.25 dBm -7.25 dB

3540 Gz 3543 Gz 1.000 MHz 354878 GHz -27.15 dBm 1415 dB et e 1,000 Mtz 354869 GHz 2970 dBm 1670 dB

3549 GHz 3550 GHz 500,000 kHz 3.54999 GHz 2871 dBm -15.71 dB 3549 GHz 3550 GHr 500.000 kHz 3154998 GHz 31.28 dBm 1828 dB

3550 GHz 3600 GHz 100.000 kHz 357500 GHz 1020 dBm -19.504dB 3550GHz 3600 GHz 100,000 kHz 357500 GHz 11.17 dBm -18.83 dB

3,600 GHz 3,601 GHz 500.000 kHz 3.60002 GHz -28.94 dBm -15.94 di 3600 GHz 3.601 GHz 500,000 kHz 3, iz -30.18 dBm -17.18dB

3601 GHz 3610GHz 1.000 Mz 360229 GHz -27.17 dBm 1417 d8 Fpertatd pyat e 1.000 MHz. 3.60104 GHz -28.46 dBm 15.46 dB

3610GHz 3620 GHz 1,000 MHz 361054 GHz -2829 dBm 329d8 e o SR Ch 1000 Wiis 361015 GHz 2985 dBm 28548

X ; X 3.62050 GHz -30.96 dBm -5.96 dB ; g 3 i :

3.620 GHz 3.720 Ghiz 1.000 MHz 3.620 GHz 3,720 GHz 1.000 Mz 3.62050 GHz -31.82 dBm -6.82 dB

—_— Teiaz0n
Reody  WHENEM e Tocees Reody NN o SN0
S6149:9%; 20.20-20a2 05:19:34 04.11.2022
. MultiView *  Spectrum -

sGL
Count 100/100

1 Spurious Emissions 1 Avg

Chee

{ine _SPURIOUS_LINE_A85_0dz

30 30 dBm T ! 4
20

10 dBor ™ 10 =

0 ‘[ ‘ 0.dBm ’ .
10 T -10 T

SPURIOUS_UNE ABS 002
|

¥ e
i — —|| |2 1 r —— R — —
-40
3.53 GHz 2708 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2708 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz -29.60 dBm .60 3.530 GH 3,540 GH 1.000 MH; 3.53965 GHz -30.45 dBm -5.45 dB
35406Hz 3549Ghz 1.000 Miz 354842 GHz -25.76 dBm 1276.dB el aen et 354896 GHz 2933 dBm 1633 dB
3.549 GHz 3.550 GHz 500.000 kHz 3.55000 GHz -27.37 dBm -14.37 d8 3.549 GHz 3.550 GHz 500.000 kHz 3.54998 GHz 30,79 dBm -17.79dB
3.550 GHz 3.600 GHz 100.000 kHz 357502 GHz 11.49 dBm -18.51dB 3550 GHz 3.600 GHz 100,000 kiHz 3.57500 GHz 9.48 dBm 2052 dB
3,600 GHz 3,601 GHz 500000 kHz 60004 GHz -26.76 dBm -13.76 dB e Gn T 500000 Kt 380000 GHz 3106 dBm 1806 dB
3601 Gz 3610GHz 1.000 MHz 36018 Ghx JA B SILEan 3601 GHz 3610GHz 1.000 MHz 3.60122 GHz -28.75 dBm -15.75 dB
3.610GHz 3.620GHz 1.000 MHz 361094 GHz -2623 dBm 1.23di T o OO 361045 GHz 3072 dBm 578
28200tz ENFULC LM 362030 Gz -20.06 dBm 4,065 3.620 GHz 3.720 GHz 1.000 Mz 3.62050 GHz -32.40 dBm -7.40 dB
Resdy  NENNNENNR e = o
Bt Reody  TNNNNONNE o
16:04:41 22.10.2022

12:08:12 22.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 81 of 104




SPORTON LAB.

FCC RA

DIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 50MHz / Middle Channel / MASK

MultiView =  Spectrum - MultiView =  Spectrum -
Ref Level 53.10dBm  Offset 39,1008 Mode Sweep s6L BRELET AT b DI M0 8 00C S
Count 100/100 " Count 100/100
1 Spurious Emissions 1Avg
it Chec . it Chec 0
20 Line _SPUR|OUS_LINE_ABS_0d2 PASS Line _SPURIOUS_LINE_ABS_0d2
40
30
20 20
x =
i AW W
0 I ‘ b ‘ l
-10 v 10 yl
| : ‘
SPURIOUS_LINE | ABS 002 T SPURIOUS_LINE_ABS_002 | T
30 — —— = Mﬂ‘; ,”kk““ ———— 30 pm—— e ‘ r e —
—40~’ e —— vl i
353 GHz 2809 pts 19.0 MHz/ 2809 pts 19.0 MHz/ 3.72 GHz
2 Result Summar
;Z ;E Z:r } :gg gm : w :::1: ;gg ;g g:i ;173 ggm %g gg 3530 GHz 3.580 GHz 1.000 MHz 3.57926 GHz -32.05 dBm -7.05 dB
GHz 90 Gz iz . 21 : 3,580 GHz 3590 Ghz 1,000 MHz 358975 GHz -30.90 dBm -5.90 di
B i s semin  gumn s == s
599 GHz 2 1000 kHz X - B & 0a g 30 174
3600 GHz 3650 GHz 100.000 kHz 360166 Ghz 1020 dBm 1980 dB i ot el 362500 GH2 1171 dBim 182948
3,650 GHz 3,651 GHz 500,000 kHz 3.65001 GHz -2430 dBm -11.30 B A sssCn e o i 3 2 3081 dBm 1781 dB
3651GHz 3660 GHz 11000 MHz 3E5T76GRz A.TEdEm S7cdB 3651 GHz 3660 GHz 1,000 Mz 365113 GHz -29.13 dBm -16.13 dB
3,660 GHz 3670 GHz 1.000 MKz 3.66025 GHz -27.97 dBm -297dB 31660 GHz 3670 GHz 1,000 MHz 3.66005 GHz .29.27 dBm 427d8
3670 Ghz 3.720GHz 1.000 MHz 3.67124 GHz 31.37 dBm -6.37dB S e Lpogord 367074 GHy 731,66 dBm 566 4B
= X
Ry W
fa:40:a%, a8:d0-2002 07:55:23 03.11.2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL Reflevel 5410 dBm - Ofiset 30,1008 Mode Sweep o)
Count 100/100 Count 100/100
L
OB U T e o whes S0 SPURJOUS LINEABS o2 Phas
40 40 dBn
30 30 dBnr 1 +
20
10
L ‘\ i 0 dBn ‘r 1[
-10 ( 10 - I I
oS _LINE /ABS 007 f T OUS_UINE ABS 002 ‘J T 1 1
= f i =T = | [P S \{'M
40
3.53 GHz 2809 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2809 pts 19.0 MHz/ 3.72 GHz |
2 Result Summar 2 Result Summar
3.530 GHz 3.580 GHz 1.000 MHz 3.57975 GHz -28.78 dBm -3.78dB 3530GHz 3.580 GHz 1.000 MHz 3.57926 GHz -30.97 dBm -5.97 dB |
3580 Ghz 3590 Gz 1.000 MHz 3.58965 GHz Py 3.580 GHz 3590 GHz 1,000 MHz 3.58995 GHz -29.53 dBm 453 dB
359 GHz 3599 GHz 1.000 MHz 359878 GHz -120948 3590 GHz 3599 Ghz 1,000 MHz 3.59397 GHz -28.46 dBm -15.46 dB
3599 Gz 3600 GHz 500000 kHiz 359997 GHz e 3599 GHz 3600 GHz 500.000 kHz 3.60000 GHz -29.28 dBm -16.28 dB
3.600 GHz 3650 GHz 100000 kHz s s 3600 Gz 3650GHz 100,000 kHz 3.62500 GHz 10.64 dBm -19.36 dB
36506Hz 3651GHz 500,000 ke 35167 i 125448 3.650 GHz 3651 GHz 500.000 kHz 3.65000 GHz -29.96 dBm -16.96 di
3651 Gtz 3660 Gtz 1.000 MHz o A 3651 GHz 3660 GHz 1.000 Wiz 365113 GHz -27.44 dBm -14.44 dB
3.660 GHz 3670 GHz 1.000 MHz 367025 GHl 2939 4B 3998 3660 GHz 3670 GHz 1.000 MHz 3.66074 GHz -29.21 dBm -4.21dB
SE700Hz ENPULCL 1000 iz N = L = 3.670 GHz 3.720 GHz 1.000 Mz 3.67272 GHz -31.86 dBm -6.86 dB
T
Redy  WEIEN o P Ready  NNNNNNE o TR
13:52:00 22.10.2022 11:44:10 21.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 82 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 50MHz / Highest Channel / MASK

QPSK

16QAM

MultiView =

Spectrum

MultiView *  Spectrum
Ref Level 53.10Bm  Offset 39,108 Mode Swreep sGL RefLevel 54.10dBm  Offset 39.10d8 Mode Sweep
Count 100/100 "
1 Spurious Emissions s |1 spurious Emissons
g 50 galymt Checd =
B e _SPUR|OUS_LINE_AB5_042 {Phe _SPURIOUS_LINE_ABS_0q2
40
30 30 dBnr * . +
20
10 dBe 10 .
MWW )
0 T “ 0 dBnr T ‘
10 T T -10 ‘ i
| , |
‘ | | \
e T =Y W
i
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summo:
3530 Ghz 3630 GHz 1.000 MHz 3.62975 GHz 30.15 dBm -5.15dB m —— —— L < iworry .
3630GHz 3,680 Gtz 1,000 Mz 3163955 GHz 2873 dBm 373d8 30 el Aoa oo Mie s ] e
3,640 GHz 1643 Gz 1.000 Mz 364860 GHz 2778 dBm 14.78 dB o uas L b agn e
T649GHz 1650GHz 500,000 kHz 365000 GHz 2817 dBm 1517d8 Jooct: g 00 Mty A BA0 lcA1
3650 GHr 3,700 GHe 100,000 kHz 365174 GHz 1031 dBm 1969 dB Foa o o et Epackdeid e s
3,700 Ghe 5701 Gtz 500000 ke 370004 GHz -3043 dBm 17.43d8 J oty Joooons s dadn s1®
3701 Gz 37106Hz 1000 MHz 370108 GHz 28.41 dBm 154148 30cks S0 G 00 lule 270000 Gh2 3141 doen Jana
3710 GHz 3.720 Gz 1000 Mz 371015 GHz 3173 dBm .73 dB e ey i STONGHE AR Em e
SoreaeE
Reody  NENNNEND e Resdy  FRNRNNENN e

04:23:51 19.10.2022

08:03:42 04.11.2022

64Q0AM

256QAM

MultiView *  Spectrum

MultiView =  Spectrum
Reflevel 54.10dBm  Offset 191006 Mode Sweep st LS SALI TS DR AT e Swinp ek
Count 100/100 Count 100/100
nit Che! gt 2
4“0
30 30 dBm . t T
20
10 dbor [ 10 pe A
0 [ ! 0 dBnr +
10 10 -
SPURIOUS_TNE ]M‘\Jm; T SPURIBUS_INE_ABS 002 ‘
30 _1 s e — N - e e i g‘l f
-40 [ %0 ]
353Gz 2808 pts 19.0 MHz/ 372GHz || [353GHz 2808 pts 19.0 MHz/ 372GHz
3 Result Summor 2 Result Summo
3530 GHz 3630 Gtz 1,000 MHz 3.62975 GHz -29.66 dBm -4.66 dB 3.530 GH 3,630 GH. 1.000 MH: 3.62975 GHz -30.51 dBm -5.51 dB
36306Hz 35640GHz 1.000 Mz 363817 GHz -28.42 dBm 34248 3E306H: JeacH: 1000 Mits 363668 GHz 3074 dBm 57448
3.640 GHz 3.649 GHz 1.000 MHz 3.64815 GHz -25.75 dBm -12.75 dB 3.640 GHz 3.649 GHz 1.000 MHz 3.64682 GHz .29.22 dBm -16.22 dB
3649 GHz 3.650 GHz 500.000 kHz 3.65000 GHz 2803 dBm -15.03 d8 3649 GHz 3650 GHz 500,000 kHz 3.64999 GHz -30.82 dBi 17.82dB
3,650 GHr 3.700 GHz 100,000 kHz 3.65713 GHz .29 dBm -20.71 dB Aesbain 3700 CHE o000 it 3.67500 GHz 1037 dBm 1963 dB
3.700 GHz 3.701 GHz 500.000 kHz 3.70001 GHz -29.29 dBm -16.29 d8 3.700 GHz 3701 GHz 500.000 kHz 3.70006 GHz -31.17 dBm -18.17 dB
3.701 GHz 3710GHz 1,000 MHz 370104 GHz 27.17dBm 141748 e T 00 370140 GHz 3959 dBm 1650 dB
=l ENPULC LM 3.71005 Giiz 2020 dBm 524 3.710 GHz 3.720 GHz 1.000 Mz 3.71025 GHz -32.08 dBm -7.08 di
ety NNNNENND e -, i
o Tnense Ready  WNNNNNENR TG00

17:48:59 22.10.2022

12:30:25 22.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 83 0of 104




ssamanas. FCC RADIO TEST REPORT Report No. : FG272811A

FR1 n48 / 60MHz / Lowest Channel / MASK

QPSK 16QAM

MultiView *  Spectrum - MultiView =  Spectrum -
saL

Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep

Reflevel 54100Bm  Offset 391008 Mode Sweep saL
Count 100/100 .
A
i - | |50 gpiimt Chec
O E - T T
w0
3 30 dB . . .
2
10 dBer 10 s
I f’wl».:-: el
0 I 0dBm . .
10 i 10
< |
L SPURIOUS _TINE ABS_002
e 30 48 E e = —
4
353 GHz 2808 pts 19.0 M/ 3726 || 3536 7808 pis 75,0 Mzl 3726H
2 Result Summor 2 Result Summo:
3530 Ghz 3540 GHz 1000 MHz 3.53995 GHz 31,14 dBm ~6.14.dB e e T OO v oy ir )
3540 Gz 3543 Gz 1.000 MHz 354896 GHz -26.88 dBm -13.88 B gt ey 000 e 3134798 GHz 27.50 dBm 1450 dB
3,549 GHz 3550 Gz 1.000 MHz 354999 GHz -18.31 dBm -5.31dB i oS0 o] 3134998 GHz 19,05 dBm 6,05 dB
3550 GHz 3610 GHz 100.000 kHz 355142 GHz 11.26 dBm -18.74 dB 3550 GHz 3610 GHz 100.000 kHz 358582 GHz 10.05 dBm 19.95 dB
3610 GHz 361 GHz 1,000 MHz 361003 GHz -20.79 dBm -7.79dB 2 g
o 3610 GHz 3611 GHz 1.000 MHz 3.61002 GHz 20.98 dBm 7.98 dB
2siieh S G 1000 ke 3.61229 Gie 2111 dBm JLL 3611 GHz 3620GHz 1.000 Mtz 3.61505 GHz -26.81 dBm -13.81 dB
3620 Gz 3630 GHz 1.000 MHz 362144 GHz 2854 dBm 354 dB Eraira e Lot 362051 CHe 3933 dBm ERiP
3630 Ghz 3.720GHz 1.000 MHz 3.63157 GHz 3037 dBm 537 dB ; ¢ g : F
L__2e0ch: 3,630 Ghz 3720GHz 1.000 Mz 3.63470 GHz -29.85 dBm -4.85 dB
Tovenn
ey W e .
VAL 20aD:2002 14:00:28 04.11,2022

64Q0AM 256QAM

MultiView *  Spectrum . MultiView =  Spectrum -

It Ches
S0 9B SpURJOUS_LINE_ABS 02

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGL Reflevel 54.10d8m Offset 30.10d8 Mode Sweep sGL
Count 100/100 Count 100/100
1 Spurious Emissions Y Ava JJ1 Spurious Emissions 1 Avg

Chee PRS
{ine _SPURIOUS_LINE_A85_0dz C

4“0
5 30 dény T - - T T
2
10
R R
0 i ‘ 0.dBmr = |
10 T ‘ ‘
|
| | {
e L. ,“ b i
a8 i { = == l e B S
-40 [
3.53GHz 2808 pts 19.0 MHz/ 3.72GHz || 353 Gz 2808 pts 19.0 MHz/ 3.72GHz
2 Result Summor 2 Result Summs
3530 GHz 3540 Gz 1.000 Mtz 3.53975 GHz -31.14 dBm -6.14d8 3.530 GH: 3.540 GH; 1,000 MH; 3.53995 GHz -30.28 dBm -5.28 dB
35406Hz 3549Ghz 1.000 Mz 354896 GHz 2841 dBm -15.41 dB 35406H: 3549.6ia 1,000 Mz 3154896 GHz -26.14 dBm 13148
3.549 GHz 3.550 GHz 1.000 MHz 3.54999 GHz -20.87 dBm -7.87 dB 3549 GHz 3.550 GHz 1.000 MHz 3.55000 GHz -18.59 dBm -5.59 dB
3550 GHz 3610 GHz 100.000 kHz 359706 GHz 1037 dBm -19.63 dB 3550 GHz 3610 GHz 100.000 kHz 358000 GHz 10.23 dBm -19.77d8
3610 Gz 3611 Ghz 1.000 MHz 3.61003 GHz -20.47 dBm -747d8 3610 GHs 3611 GHz 1,000 MHz 361002 GHz -20.81 dBm -7.81d8
3611 Gz 3620 GHz 1.000 MHz §21z: g; gnl gg gg'" ";‘3 :g 3611 GHz 3620GHz 1,000 MHz 361104 GHz -25.93 dBm 12.93dB
3.620 GHz 3630 GHz 1.000 MHz 363560 GHl 3057 dBm 55748 3620 GHz 3630 GHz 1.000 MHz 362163 GHz -27.79 dBm -279dB
3.630GHz 3720 GHz 1.000 MHz 2 = = stk = 3.630 GHz 3.720 GHz 1.000 Mz 3.63022 GHz -29.15 dBm -4.15 dB
ToT0202
Ry WM 5 R Reody  TNNNNNR o M0
09:23:19  20.10.2022 14:00:37 20.10.2022

TEL : 886-3-327-3456 Page Number 1 A3 -84 of 104
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 60MHz / Middle Channel / MASK

MultiView =  Spectrum - MultiView =  Spectrum -
Ref Level 53.10Bm  Offset 39,108 Mode Swreep sGL RefLevel 54.10dBm  Offset 39.10d8 Mode Sweep
Count 100/100 " Count 100/100
}imit Chec PASS g jmit Chesf B
OB SPUR|OUS_LINEABS_ 02 PASS {Une _sPURlOUS_LINE_A8S_od2
40
30
20 20
pia S
b 5 ( 1 O ey P WO |
\ | l
-10 T 10 i |
| [ LT |
d L b ]
| B —t— = = | _
3.53 GHz 2808 pts. 19.0 MHz/ 2809 pts 19.0 MHz/ 3.72 GHz
2 Result Summar
3375 e Ssssone 7,000 Mty 33s0scits 3932 dbm a22d 3530 GHz 3575 Gz 1000 MHz 357478 GHz 31,18 dBm 51808
sz 585 Gtz 2 : -29. X 75 GH 585 GH 1,000 MH, 3558347 GH 12624 dB 12448
3,585 GHz 339 G 1000 MiHz 359396 GHz -27.07 dBm -14.07 dB nes b oo Nt by e P~
1594 Gz 3595 Gtz 1000 MHz 359500 GHz 37,67 dBm 467 dB Sy 1o 1000 i e 21 ne
1595 GHz 3655 GHz 100.000 kHe 3559645 GHz 1095 dBm 1905 dB o] i ol o o 192 cim e
3655 Gz 3,656 GHz 1.000 MHz 365501 GHz -2093 dBm -7.93 dB et L oo pipibe Qo an e
3656 Gz 3,665 Gtz 1000 Mz 365604 GHz 2728 dBm 1428 d8 I f 1000 tike e B S
3,665 Gz 3675 Gz 1000 MHz 3166505 GHz 2865 dBm 356548 hto et el b 2rstom B
3,675 Gz 3.720 GHz 1,000 MHz 367611 GHz 31,02 dBm ~6.02d8 Pan eroh Lokt Joeasache e P
—_— SoTeaeE
ey WMo %00 o
LN RR:0200 16:42:54 04.11.2022
MultiView = Spectrum . MultiView =  Spectrum -
Ref Level 54.10dBm  Offset 39,1046 Mode Sweep s6L Reflevel 54.10dBm  Offset 30.10d8 Mode Sweep sGL
Count 100/100 Count 100/100
1 Spurious Emissions WL 1 Spurious Emissions
OB U T e o s 5098 Spunjous LnE_ABs.od8
40 40 dbn
30 30 dBmr + 4
20
10
i ' i 7
10 ‘ 1 10 J ll ~
s | OUS_LINE_ABS_002 i T T T
1 S— 4 IL _ = &L\ =
pry i = | | s i
3.53 GHz 2809 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2809 pts 19.0 MHz/ 3.72 GHz |
2 Result Summar 2 Result Summar
|
3530 GHz 3575 GHz 1,000 Mz 357433 GHz -31.07 dBm 607 dB e e e AT T iy
35756H: 3.585 Gtz 1.000 MHz 35800 Gz -29.38 dBm 1"3‘ dB 35575 GHz 3585 GHz 1,000 MHz 3.58089 GHz -27.76 dBm 276 dB
e Tosra 1000 i 2 m 149248 3585 GHz 3594 GHz 1.000 MHz 359396 GHz -26.05 dBm -13.05dB
b san Ul v i m IuE 3594 GHz 3595 GHz 1,000 MHz 359499 GHz 2045 dBm 745d8
Lo Fesah ot L oy 28 3595 Gz 3655 Ghz 100.000 kHz 362500 GHz 9.95 dBm -20.05 di
o Jos0cne 1000 1z I 13 B k] 3655 GHe 3656 GHa 1.000 Mz 365500 GHz -18.74 dBm 5,74 dB
i i el gt o Lt 3656 GHz 3665 GHz 1000 Mz 365604 GHz -26.36 dBm 133648
i Mok 1000 iz Yo o, b 3,665 GHz 3675 GHz 1,000 Mz 3166693 GHz -27.71 dBm 27148
— — L - : = ] : 3675 Gz 3720 Gz 1000 itz 367567 GHz 230,18 dBm 518 dB
DT
Redy W o 0 Reody WD o S0
16:32:55 19.10.2022 14:25:51 20.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 -85 0f 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 60MHz / Highest Channel / MASK

QPSK

16QAM

MultiView =

Spectrum

MultiView =  Spectrum
Ref Level 53.10Bm  Offset 39,108 Mode Swreep sGL RefLevel 54.10dBm  Offset 39.10d8 Mode Sweep
Count 100/100
1 Spurious Emissions T ve T Spurious Emissions
50 gl | [0 daimi coecd ==
B e _SPUR|OUS_LINE_AB5_042 {Phe _SPURIOUS _LINE_ABS
40
30 30 dBnr * . +
20
10 dBn 1 10 P e T O i MY
0 ‘ 0 dB - i ' il
10 0 i il
SRuiious THE R8s 007 ‘ = | |
PRSI | ABS00 6US,_UINE | ABS 007
put i T
P —— J | . ] 1
e . | = l P
40 i
3536 2808 pis 19.0 M/ 3726w || (35360 2608 pts 15,0 Mt/ ERPI
2 Result Summar 2 Result Summo:
e 3Nl 1000 Mtte 281613 GHz -568d8 3530 GHz 3,620 GHz 1,000 MHz 3.61396 GHz -28.84 dBm -3.84dB
o0 bt iod 1000 Wtz B0 o1 38248 3620GHz 3630GhHz 1.000 MHz 3.62896 GHz -28.66 dBm 3.6 dB
3606 SEuR 1.000 Mtz 263896 Gl 1451 8 3630 GHz 3639 GHe 1,000 Mz 3.63896 GHz -27.75 dBm 1475 dB
TR, ool Touwh gl -657d8 3633 GHz 3640 GHz 1000 Mz 364000 GHz 19,00 dBm 00 dB
3640 GHr 3,700 Gz 100.000 kiHz 3164145 Ghz 10.74 dBm 1926 dB e e B e e g B
3.700 GHz 3.701 Ghz 1.000 MHz 3.70002 GHz -20.21 dBm -7.21dB 3700 GHz 3701 GHz 1.000 MHz 3.70001 GHz -22.29 dBm -9.29dB
3701 6Hz 37106Hz 1,000 Mz 370104 GHz 28561 dBm 15561d8 3700 che o 1000 Mz D She R S ABD
— — LO00 Wbz 371015 GHz ek 200 3710 GHz 3720 GHe 1,000 Mz 3.71015 GHz -31.37 dBm 637 dB
oo
— e ey W o
LA D200 15:59:51 04.11.2022
MultiView = Spectrum . MultiView =  Spectrum -
Ref Level 54.10dBm  Offset 39,1046 Mode Sweep s6L Reflevel 54.10dBm  Offset 30.10d8 Mode Sweep sGL
Count 100/100
Count 100/100

50 9B e _SPUR|GUS_LINE_ABS_ %

1 Spurious Emissions 1 Avg
i Chige) .

1 Spurious Emissions 1 Avg

Chee

{ine _SPURIOUS_LINE_A85_0

30 30 dBm T t T
20
10 der- 10
[ | e i
0 [ 0.dBo 1 | H
|
10 10 T T

=

e S TS f R f =
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa:
3530 Gtz 3620 Gtz 1.000 Mz 361799 GHz -31.08 dBm -6.08 dB 1 Y 617 54 GH: ~29.81 dB -4.81dB
36206H 36306H 1000 Mz 3562015 GHz 29.41 dBm 44108 I Mgk et ST o 3695 dom 35948
3.630 Ghz 3639 GHz 1.000 MHz 63896 GHz -28.27 dBm 4;-17 d8 3.630 GHz 3,639 GHz 1,000 MHz 3.63896 GHz -25.89 dBm -12.89 dB
3.639 GHz 3.640 GHz 1.000 MHz 3.64000 GHz -20.84 dBm -788 3639GHz 35640 GHz 1,000 MHz 363997 GHz -21.28dBm 28d8B
3,640 GHz 3.700 Gtz 100000 khz e e Ane 3,640 GHz 3700 GHz 100,000 iz 3.64838 GHz 10.57 dBm -19.43d8
o e o 370104 GHz 38.40 dBm 15.40 dB 2700 Gz Sl 100048 370001 SHe PDEm Sne
g : . ¢ - e 3.701 GHz 3.710 GHz 1.000 MHz A iz -27. m -14.
3710 GHz 3.720GHz 1.000 MHz 3.71005 GHz 175 dm .73 "'; — 3710 GHz 3720 Ghz 1.000 Mz 3.71005 GHz -31.67 dBm 67 dB
Ry NNNEEE o N0 Ready  WNNNNNNE o 00T
11:17:47 20.10.2022 T ——
TEL : 886-3-327-3456 Page Number : A3 - 86 of 104

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 80MHz / Lowest Channel / MASK

QPSK

16QAM

MultiView *

Spectrum

Ref Level 54.10dBm  Offset 39,106

Mode Sweep

MultiView =

Spectrum

sGL
Count 100/100

Reflevel 54.10dBm  Offset 39.10d8

Mode Sweep

1 Spurious Emissions

i
. Umit Cheel
TR -3 = SO SPURJOUS IINEABS 2
40
30 30 dBm T T T
20
10 dBr 10 an P! ! I
o T B T ™ ™ ]
o 0.dBo I + +
10 ‘ 10 :
RBS_007 PURIOUS_LINE | ABS 002 I
& P~ o | o
‘l | = | | T
1 40
353 GHz 2808 pts 19.0 M/ 3726hz | | [3536hz 2808 pts 79.0 M2/ 372GHz
2 Result Summar 2 Result Summat
3530 Ghz 3,540 GHz 1.000 MHz 353955 GHz -30.33 dBm -533 dB H 20 GH, 1,000 MH; 3.53975 GH; 29,68 dB; 68
3,540 GHz 3,549 GHz 1,000 MHz 354717 GHz 27.42dBm 1342 dB ;253 gH: ;2,3 gH: . 3‘3.3 m,‘f 332898 GHs 2531 dBm 123148
3,549 GHz 3550 Gz 1.000 MHz 354997 GHz -20.77 dBm -7.77dB i oS0t 1,000 MHz 3135000 GHz 2271 dBm 971 dB
Ign SE0an Tk L naEm S 3550 GHz 3630 GHz 100,000 kiz 359000 GHz 1041 dBm 19,59 dB
GHz Gz 2 . 21! . ’
3631 GHe 3640 Gtz 1000 Mie 363309 GHz 2736 dBm 1436 d8 et Yot 1000 Mt o et o
3.640 GHz 3.650 GHz 1.000 MHz 3.64252 GHz -27.12dBm -212dB 3640 GHz 3650 GHz 1.000 MHz 3.64058 GHz 2651 dBm A5TdB
3.650 Ghz 3.720GHz 1.000 MHz 3.65261 GHz -29.87 dBm -4.87 dB e oot o0 ME 3165192 GHe 2842 4Bm 32248
= T
Reody WIS Reody NN o O
PAza6:48" 22:10-2022 14:29:30 03.11.2022
MultiView =  Spectrum . WitiView = -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL RefLevel 5410 dBm 31048 Sweep e
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
nit Che! gt 2
4“0
20 30 dBm . T +
20
08t g : 10 r "
0 0dBmr . 1 +
1 ‘ ‘ -10 T I
SPURIOUS_TINE | ABS 002 SPURIBUS_LINE_ ABS 002
] = [ t
231 | | -
30 dBs t i e -30 di IL e —
-40 [ -40
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3530 Gtz 3540 Gtz 1.000 MHz 3.53995 GHz -30.59 dBm -5.59 dB 3530 Gt 3,540 GH. 1,000 MH 3.53975 GHz ~30.28 dBm -5.28 dB
35406Hz 3549Ghz 1.000 Mz 354851 GHz -2837 dBm 1537d8 35406H: aen s 354530 GHz 2887 dBm -15.87dB
3543 Gz 3550 GHz 1.000 MHz 355000 GHz -2232dBm -932d8 3549 GHs 3550 GHe 1,000 MHz 354999 GHz 22.56 dB: -9.56 dB
3.550 GHz 3.630 GHz 100.000 kHz 3.60519 GHz 10.22 dBm -19.78 d8 3550 GHz 3630 GHz 100.000 kHz 3.62494 GHz 10.16 dBm 19.84dB
3630 GHz 3631 GHz 1,000 MHz 3.63005 GHz -23.49 dBm -10.49 B e Taen 1900 il 3.63000 GHz 2210 dBm 10 dB
3631 Gz 3640 Gtz 1.000 MHz 363108 G IS B Jdasde 3631 GHz 3640 GHz 1.000 MiHz 3.63149 GHz -27.15 dBm -14.15 dB
3640 GHz 3650 GHz 1.000 MHz 3.64015 GHz -28.02 dBm -3.02d8 3640 GHz 3650 GHz 1.000 MHz 3 Hz 28.08dBm 308
=, 21200tz LM 363052 Giz -2951 &m 4518 3.650 GHz 3.720 GHz 1.000 Mz 3.65052 GHz -29.69 dBm -4.69 dB
- “i‘i‘ﬂ;.:: & 18102022
Resdy  NENNNEN Resdy  NRNENNRR i
16:08:46 15.10.2022

16:56:28 18.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 87 of 104




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 80MHz / Middle Channel / MASK

QPSK

16QAM

MultiView *  Spectrum

MultiView *  Spectrum

Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep sGt
Count 100/100 " Count 100/100
it Chec . it Chec 0
S0 A SPURJOUS_UINEABS 002 PhSS line _sPURIOUS_LINE_ABS_od2
40
30
20 20
| \ : g T e s 5
0 T
-10 J ‘ 10 !
| ‘. ‘
 SPuiious UNE |ABS 002 S#u jl lL 1
i e | |
-0 dBope ‘ T s = ] B
-40 [
3.53 GHz 2808 pts. 19.0 MHz/ 2809 pts 19.0 MHz/ 3.72 GHz
2 Result Summar
3.530 GHz 3.565 GHz 1.000 MHz 3.55894 GHz -28.10 dBm 3.10 dB 3.530 GH; 3.565 GH; 1.000 MH; 3,564 83 GHz -30.97 dBm -5.97 dB I
3565 GHz 3575 Ghz 1,000 Mz 3556970 GHz 2531 dBm 031d8 3565 GHe 3575 CHie 1.000 Mz 337465 GHz 30,44 dBm Sa4d
3575 Gz 3584 Gz 1.000 Mz 3.58396 GHz 2516 dBm 12.16 dB s el oo 57540 GHz 29.66 dBm 16,66 dB
3,584 GHz 3585 Gtz 1.000 Mz 358500 GHz 2157 dBm 57 T R 1000 i 3758498 GHz 223.66 dBm 210,66 dB
3585 GHz 3.665 GHz 100.000 kHz 3.58686 GHz 11.19dBm -18.81 d8 3585 GHz 3665 GHz 100,000 kHz 3.62500 GHz 1058 dBm -19.42 dB
31665 GHz 3,666 GHz 1,000 MHz 3.66502 GHz -2265 dBm -9.65 di R et G Ty 66300 GHz .23.80 dBm 1080 dB
3666 GHz 3675 GHz 1.000 MHz 355604 Gz LT dEm REALE ] 3666 GHz 3675 Gz 1,000 MHz 3.66604 GHz -29.63 dBm -16.63 dB
3675 Gz 3685 Gz 1.000 MHz 367931 GHz 25.79 dBm 079 dB i T o 3167545 GHs 3012 dBm 51248
3.685 Ghz 3.720GHz 1.000 Mz 368552 Ghz -25.51 dBm 0.51dB b ot Lpogord 360621 Gibs 3024 4Bm 2248
= Tonn
Resdy  WENNNENMR e YOO Rty WNNNNNNN o OULER
Pez22:0¢. '21:10-2022 17:36:42 03.11.2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL Reflevel 5410 dBm - Ofiset 30,1008 Mode Sweep e
Count 100/100 Count 100/100
L
OB U T e o s 5098 Spunjous LnE_ABs.od8
40 40 dBn
30 30 dBa 1 +
20
10
0 J 0 dBn
10 ‘ 10 — L + +
I OUS_LINE_ABS_002 1 4 T T
| | . | o o sl e
[ | | | |2 | | ~—]
40
3.53 GHz 2809 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2809 pts 19.0 MHz/ 3.72 GHz |
2 Result Summar 2 Result Summar
3,530 GHz 3,565 Gtz 1,000 MHz 3.56171 GHz -28.20 dBm -3.20 B 3530 GHz 3.565 GHz 3.000 MHz 3.55824 GHz 730,59 dBm 5,59 dB |
3565 GHz 3575 GHz 1.000 MHz 3.57495 GHz -3.40 dB 3565 GHz 3575 GHz 1.000 MHz 3.57356 GHz -29.19 dBm -419dB
3575 GHz 3.584 GHz 1.000 MHz 358387 GHz -15.1048 3575 GHz 3584 Ghz 1.000 MHz 3.58030 GHz -2834 dBm -1534d8
3584 Gz 3585 GHz 1.000 MHz 35897°GHz J22d8 3584 GHz 3,585 GHz 1.000 MHz 3.58499 GHz -22.05 dBm -9.05 di
3585 GHz 3.665 GHz 100000 kHz 3.62504 Ghz -1936d8 3585 Gz 3665 GHz 100,000 kHz 3.62764 GHz 10.08 dBm -19.92 dB
3,665 GHz 3,666 GHz 1.000 MHz 366501 GHe 1007 a8 3665 GHz 3,666 GHz 1.000 Mz 3.66503 GHz -22.49 dBm .49 d
3666 Gz 3675 Gz 1,000 Mz el LTSN 3666 GHz 3675 Giz 1,000 Mz 3.66604 GHz -27.79 dBm 1475 d8
3675 GHz 3685 GHz 1,000 MHz Fpus e 3675 GHz 3,685 GHz 1.000 MHz 367574 GHz 28.73 dBm 3738
2885 0tz 27200H: 1000 iz - e 3.685 GHz 3.720 GHz 1.000 Mz 3 Hz -29.12 dBm -4.12d8
= pr— X
e rman Rty TN o R
17:29:32  15.10.2022 14:36:19 19.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 88 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 80MHz / Highest Channel / MASK

QPSK

16QAM

MultiView *  Spectrum

Ref Level 54.10dBm  Offset 39,1008 Mode Sweep

1 Spurious Emissions 1 Avg

sGL

Count 100/100

MultiView *  Spectrum

Reflevel 54.10dBm  Offset 39.10d8

1 Spurious Emissions

Mode Sweep

Umit Cheel
L T 50 By e SPURIOUS_LINE_ABS_0qz
40
30 30 dBm T T T
20
10 dBo x 10 . el
‘ \ Vo o] Moo~ Venl" | Vorworns)
o 0.dBo . - ot
10 -10 4
iy \ \ | \
SPURIGUS TINE | ABS 002 1
30 "‘1 = S— L
s | - i — : 1
-40 1
353 GHz 2808 pts 19.0 M/ 3726H | | [353amz 2808 pts 19.0 MiHa/ 372GHz
2 Result Summar 2 Result Summat I
3530 GHz 3.600 GHz 1.000 MHz 3.59843 GHz -28.83 dBm -3.83 dB 3.530 GHz 3,600 GHz 1.000 MHz 3.59983 GHz -30.80 dBm -5.80 df
3600 Gz 3610GHz 1.000 Mz 3.60926 GHz 2857 dBm -3.57 dB cs ey ShmNet 3160955 GHz 2970 dBm 27048
3610 GHz 3619 GHz 1.000 Mz 3.61896 GHz -28.05 dBm 15.05 dB I60ch S0 e 1000 Mits 361896 GHz 2913 dBm 1613 dB
3619 GHz 3620GHz 1.000 MHz 361998 GHz : -822d8 3619GHz 3620GHz 1.000 Miz 362000 GHz -22.00 dBm 5,00 d
3,620 GHz 3,700 GHz 100.000 kHz 3.62190 GHz . -19.74 B G 30 R 3 2 9.6 dBm .2034.dB
3700 GHz 3.701 Gl 1.000 Mz 37001 S I8 J07ece 3700 GHz 3701 GHz 1.000 MHz 3.70001 GHz -26.11 dBm -13.11d8
301 GHz 3110GH 1000 MHz g g 3135 dBim 3048 3.701 GHz 3710 GHz 1.000 MHz 370247 GHz -30.36 dBm 1736 dB
3.710GHz 3.720GHz 1.000 kz 3.71005 GHz 231.39 dBm : 3.710GHz 3720GHz 1.000 Mz 3.71005 GHz 3258 dBm -7.58 dB
Tivean
Rty WNNNEE o T Reody NN o SN
07:33:58 22.10.2022 15:31:19 03.11.2022
MultiView =  Spectrum . MatiiView = EoE -
Offset Mode SGL
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL RefLevel 5410 dBm 31048 Sweep s 100100,
Count 100/100 ount
1 Spurious Emissions 1Avg
4“0
20 30 dBm . t T
20
10 dBer n 10
0 0dBmr 4 l’ ’
10 -10 T T
- | | - | |
SPURIOUS_UINE ABS 002 .,J SPURIBUS_LINE_ABS 002 )J 1
[ | a
el i e S | [ = || | |
-40 [ -40
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa I
3530 Gtz 3.600 Gtz 1.000 MHz 3.59983 GHz -28.77 dBm -3.77dB 3,530 GHz 3,600 Ghz 1,000 MHz 3.59983 GHz -29.56 dBm -4.56 dB
3.600 Gz 3.610GHz 1.000 MHz 3.60728 GHz -29.06 dBm -4.06 d 3.600 GHz 3610 GHz 1.000 MHz 3,605 30 GHz -29.33 dBm 433dB
3610 GHz 3619 GHz 1.000 MHz 361815 GHz -27.63 dBm -14.63 dB 31610 Gits Je19cH: 1000 Mis 3161486 GHz 28,93 dBm 15,93 dB
3619 GHz 3.620 GHz 1.000 MHz 361997 GHz -22.57 dBm -957dB 3619 GHz 3620 GHz 1,000 MHz 361997 GHz -23.05 dBm 10.05 dB
3.620 GHz 3.700 GHz 100.000 kHz 3.65788 GHz .80 dBm }g;‘a’ = 3.620 GHz 3700 GHz 100000 kHz 66440 GHz 10.00 dBm -20.00 dB
3.700 GHz 3.701 GHz 1.000 MHz 3-7"00; gnl 'ﬁ;é:é"‘ e 3.700 GHz 3701 GHz 1,000 MHz 370003 GHz -23.17 dBm -10.17 dB
3701 GHz 3710GHz 1.000 MHz 370657 GHz ~73 dtim g 3.701GHz 3710 GHz 1,000 MHiz 370185 GHz 2873 dBm 573
3710 GHz 3720GHz 1.000 Mitz 3.71005 Giiz 3058 it . 3710 GHz 3720 GHz 1.000 Mz 371015 GHz -31.47 dBm 5.47dB
oz
Redy NN o R Reody NN o R
10302t 28:10:2002 17:41:17 18.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 89 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 90MHz / Lowest Channel / MASK

QPSK

16QAM

MultiView *

Spectrum

MultiView *  Spectrum

Reflevel 54.10dBm  Offset 39.10d8

Mode Sweep

Ref Level 54.10dBm  Offset 39,1046 Mode Sweep sGL
Count 100/100 :
1 Spurious Emissions TAvg JJ[j1Spurious Emissions
g 50 galymt Checd =
B e _SPUR|OUS_LINE_AB5_ X {Phe _SPURIOUS_LINE_ABS_0q2
40
30 30 dBm . . .
20
10 din
) p— . ‘
0 I [ |
10 [
- ‘ |
SPURROUS _UNE 85007 T I
30 dmz I - - |
0 By ‘| | e —— | |
-40 |
3.53 GHz 2808 pts 19.0 MHz/ 372GHz || | 353 Gz 7808 pis 19.0 MHz/ 372GHz
2 Result Summar 2 Result Summat
3530 Ghe 3540 Gz 1.000 MHz 3.53995 GHz 32.15 dBm 71548 . e T 353075 O 31588 58 0B
3540 GHz 3549 GHe 1,000 Mz 3154896 GHz 28384 dBm 15:84.dB IS0 atie has oo Mie 332898 GHs 2821 d8m 4541 48
1549 GHz 35506Hz 1000 Mz 354999 GHz 21,06 dBm 806 dB o it koo 354900 i B2 aom 23738
ot bl D s e TN 3550 GHz 35640 GHz 100,000 kHz 336531 GHz 9.93 dBm -20.07 dB
GHe i " 20, 7 . s
3841 e 3850 6H 1000 Miz 3164693 GHz 27,63 dBm 1463 dB et Fredhate 1000 Mt s DR e
3650GHz 3660GHz 1000 Mz e et ol 3650GHz 3660 GHz 1.000 MHz 3565015 GHz 27.75 dBm 275d8
LSe0ctz a2 G 1.000 iz 356881 Ciz 2857 doiri ASI 48 3,660 GHz 3.720GHz 1,000 Mz 3.66075 GHz -31.01 dBm 501 dB
T
Redy  NEEEESN 5 Tonenas [ — - oaon
97:48:46; '25:10:2082 10:40:41 01.11,2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 5410dBm  Offset 39,1048 Mode Sweep 6L Reflevel 54.10dBm  Offset 39.10d8 Mode Sweep e
Count 100/100 Count 100/100

it Chec

50 9B e _SPUR|GUS_LINE_ABS_ %

1 Spurious Emissions 1 Avg

1 Spurious Emissions 1 Avg

Chee

{ine _SPURIOUS_LINE_A85_0dz

4“0
20 30 dBm . T +
20
10 dBm—— T 10
0 { 0dBmr . } = +
10 \ -10 T I
SPURIOUS_TINE | ABS 002 \\ SPURIOUS_Li L |
= = 30 = —— =
f || f e
-40
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa
3530 Gz 3540 Gz 1.000 MHz 3.53995 GHz -30.74 dBm -5.74 dB 3530 Gt 3540 Gt 2,000 MH. 3.53995 GHz 730,02 dBm *5.02 dB
35406Hz 3549Ghz 1.000 Mz 354628 GHz 2753 dBm 13553 dB el aen et 354896 GHz 27.09 dBm 14.09 dB
3.549 GHz 3.550 GHz 1.000 MHz 3.55000 GHz -22.40 dBm -9.40 dB 3.549 GHz 3.550 GHz 1.000 MHz 3.54998 GHz -21.97 dBm 97 dB
3550 GHz 3,640 GHz 100.000 kHz 3.59500 GHz 10.27dBm -19.73dB 3550GHz 3640 GHz 100,000 kHz 359504 GHz 1024 dBm -19.76 dB
3.640 Gtz 36416tz 1,000 MHz 3.64000 GHz -2090 dBm -790d8 3,640 GHe 3641 GHz 1.000 MHz 3.64005 GHz -21.02 dBm -8.02dB
3641 GHz 3650 Gtz 1.000 MHz 368108 CH 2687 diim Z138108 3641 Gz 3650 GHz 1.000 MHz 3.64238 GHz -26.24 dBm -13.24 dB
36506Hz 36606Hz 1.000 MHz 365332 GHz -27.64 dBm 26448 Bl o e 365075 GHs 2745 dBm 215
SEe0GH: 27200Hz LM 36604 -2036 &Bm 43648 3.660 GHz 3.720 GHz 1.000 Mz 3.66284 GHz -28.26 dBm -3.26 dB
Resdy  NENNNENNR (A PRI
o Mowon Reody NN oG
12:08:01 15.10.2022

14:34:16  14.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-90 of 104




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 90MHz / Middle Channel / MASK

MultiView = Spectrum - MuliView © [iSpactram -
Ref Level 54.10dBm  Offset 39,1008 Mode Sweep SGL Reflevel 54.10dBm  Offset 33.10d8 Mode Sweep s
Count 100/100 Count 100/100
mit Ches ’ 1 ]
SO U e A hes 50 9fne spunlous e ABS G2
40 40 d8
30 30 dBe T ——
20 20 dB- + - -+ +
10 dB: faa
\ .| = ™ sl |
0 i 0.dBar 4 | 1 { !
10 10 i }
F - | L i
| | D | | —~——
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2809 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summar I
3530 GHz 3560 GHz 1.000 MHz 3.55213 GHz -30.75 dBm 5.75 dB 3.530 GHz 3.560 GHz 1.000 MHz 3.55866 GHz -29.13 dBm -413d8
3.560 GHz 3.570 GHz 1.000 MHz 3.56550 GHz -29.31 dBm -4.31d8 3.560 GHz 3.570 GHz 1.000 MHz 3.56807 GHz -29.87 dBm -4.87 dB
35706z 3579GHz 1.000 MHz 357896 GHz -28.74 dBm -15.74 dB 3570 GHe 3579 GHz 1.000 Mz 357824 GHz -28.92 dBm 1592 dB
3579 GHz 3580 GHz 1.000 Mz 358000 GHz 2226 dBm 926 3579 GHz 3.580 GHz 1.000 MHz 3.58000 GHz 22.27 dBm -9.27dB
3.580 GHz 3.670 GHz 100.000 kHz 3.58173 GHz 10.34 dBm -19.66 d8 3580 GHz 3670 GHe 100,000 kiz 350329 GHz 10.20 dBm -19.80 dB
3.670 GHe 3671 GHz 1.000 MHz 3.67001 GHz -20.87 dBm -7.87 3670 GHz 3671 GHz 1.000 MHz 3.67000 GHz -2067 dBm -1.67d8
3671 GHz 3.680 GHz 1.000 MHz 3.67104 GHz -27.81 dBm -14.81dB 3671 GHz 3.680 GHz 1.000 MHz 367104 GHz -28.11dBm -15.11dB
3680 GHz 3.690 Gz 1.000 MHz 368332 GHz 2875 dBm 3.75d8 es0 iz 3690 CHs 1,000 Mz 368787 GHz 30,09 dBm 509
3.690 Ghiz 3.720GHz 1.000 MHz 3.69371 GHz -20.93 dBm -4.93dB 3,690 GHa 3720 GHa 1,000 Mz 3.69045 GHz 29.94 dBm 29448
— o —
05:08:59 25.10.2022 15:23:19 07.11.2022
MultiView = Spectrum . MultiView =  Spectrum -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL Reflevel 5410 dBm - Ofiset 30,1008 Mode Sweep e
Count 100/100 Count 100/100
1 Spurious Emissions T ve J1 Spurious Emissions
L e e SO onlous TNE A o po
40 40 dBn
30 30 dBnr 1 T
20
10
g - ‘ 7
0 | 0 dBe .
-10 10 — — ’ —t
| SPURIOUS_UINE [ABS 002 1 1 OUS_UINE_ABS 002 L T T
30 dbor— I "'{' [ = — || { ] T~
-40 [ 40
3.53 GHz 2809 pts. 19.0 MHz/ 3.72 GHz. 3.53 GHz 2809 pts 19.0 MHz/ 3.72 GHz |
2 Result Summar 2 Result Summar
|
3.530 GHz 3,560 GHz 1,000 MHz 3.55837 GHz -29.75 dBm -4.75 dB 3.530 GHz 3.560 GHz 1,000 MHz 3.55480 GHz ~28.49 dBm
3560 GHz 3570 Gtz 1,000 MHz 356995 GHz -28.93 dBm -3.93 dB 3560 GHz 3570 GHz 1,000 Mz 3156678 GHz 28,02 dBm
3570 GHz 3579 GHz 1.000 MHz 357896 GHz -27.55 dBm -14.55 dB 35706t 3579.6Hz 1,000 Miz 357896 GHz 2735 dBm
3579GHz 3580 GHz 1.000 MHz 357938 GHz 0] o 3579 GHz 3.580 GHz 1.000 MHz 357999 GHz -20.44 dBm
3580 GHz 3670 GHz 100.000 kHz 3.62500 GHz 10.85 dBm -19.15 dB Pyt ol NG00 Kt 3162500 GHz 0.46 dBm
3670 GHr 3671 GHz 1,000 MHz 3.67000 GHz .19 dB AER G i 1900 e 367000 GHz 19.73 dBm
3671GH 3680GHz 1,000 Mz xers : AR 3671 GHz 3.680 Gz 1,000 Mz 367104 GHz -27.00 dBm
3,680 GHz 3.690 GHz 1.000 MHz 3.68876 GHz -28.17 dBm 31748 it gl sodi 368144 GHz 28.26 dBm
B30 0k e Lo00ME: 28015 Gite -B.00 it 08 3.690 GHz 3.720 GHz 1.000 MHz 3.69401 GHz -28.82 dBm
= e BTy
o e ety TN o
13:50:52 15.10.2022 17:27:28 14.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-91 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG272811A

FR1 n48 / 90MHz / Highest Channel / MASK

QPSK

16QAM

MultiView =

Spectrum

MultiView =  Spectrum
Ref Level 53.10dBm  Offset 39,1048 Mode Sweep st BRELET AT b DI M0 8 Reesween
Count 100/100 -
A
. Umit Cheel
40
30 30 dBm 1 1 T
20
10 dBn 10 e
T T~ T
L ‘ - T g R Vi Y iy W wwmq
= | I | |
10 I I -10 l 1 T
- ; \ . | !
SPURIOUS_LINE ABS_002° fOUS_LINE_ABS 002
X I il |
-30 dBi J l -30 - “ l
20 ! | 30 dher—— l I
-40 1 40
353 GHz 2808 pts 19.0 M/ 3726w || (3536 2808 pts 19.0 MiHa/ 372GHz
2 Result Summar 2 Result Summat I
3530 GHz 3.590 GHz 1.000 MHz 3.58985 GHz -30.51 dBm 551 dB 3.530 GHz 3.590 GHz 1.000 MHz 3.58896 GHz -29.74 dBm -4.74 dB
3590 Gz 3600 Gz 1.000 Mz 359748 GHz 28,68 dBm 368 di o ey ShmNet 359985 GHz 29,69 dBm 469 dB
3,600 GHz 3,609 GHz 1.000 Mz 360227 GHz -28.59 dBm -15.59 dB Tk cin 3609 GHs 1000 Mits 3160254 GHz 128.45 dBm 1545 dB
3,609 GHz 3610GHz 1.000 MHz 361000 GHz -SaTdB 3609 Ghz 3610GHz 1.000 Miz 361000 GHz 2119 dBm 819 dB
3610GHz 3.700 GHz 100.000 kHz 361142 GHz -19.69 dB 3610 GHz 3.700 GHz 100.000 kHz 3.68356 GHz 9.57 dBm 2043 dB
3.700 GHz 3.701 Gz 1.000 Mtz g;g?gg:l ,‘g'g?ga 3.700 GHz 3.701 GHz 1.000 MHz 3.70000 GHz -22.63 dBm -9.63 dB
301 GHz 3110GH 1000 MHz 371025 GHl 31,45 4B a5 a8 3.701 GHz 3710 GHz 1.000 MHz 370399 GHz 2932 dBm 1632 dB
3.710 GHz 3.720 GHz 1.000 MHz J 3 =Ll i ] 3.710 GHz 3.720 Gz 1.000 MHz 3.71005 GHz -31.60 dBm -6.60 dB
Tovenn
ety W e ety m—-_ o TR
04:29:27 26.10.2022 15:26:22 01.11.2022
MultiView = Spectrum . MultiView *  Spectrum -
Ref Level 53.10dBm  Offset 391008 Mode Sweep SGL RefLevel 5410 dBm 31048 Sweep e
Count 100/100 Count 100/100
nit Check S Che! 2
S0 9B SpURJOUS_LINE_ABS 02 s ne _SPURIOUS_LINE_ABS_0q2
4“0
20 30 dB . t T
20
10 dBer 10 G
0 t 0dBnr . 1t ’
10 I 10 ‘ it
|
ot i ¥ I
| | S | | ==
3.53 GHz 2808 pts. 19.0 MHz/ 3.72 GHz 3.53 GHz 2808 pts 19.0 MHz/ 3.72 GHz
2 Result Summar 2 Result Summa I
3530 Gtz 3590 Gz 1.000 Mz 3.58896 GHz -29.58 dBm -4.58 dB 3530 Gt 3.590 GH, 1,000 MH 3.58716 GHz ~28.34 dBm -3.34dB
35906Hz 3600 6Hz 1.000 Mz 359252 GHz -28.93 dBm 393d8 SEavcil 36006H: 1000 Mits 359985 GHz 28,05 dBm 30548
3,600 GHz 3.609 GHz 1.000 MHz 3.60405 GHz -27.59 dBm -14.59 dB 3.600 GHz 3.609 GHz 1,000 MHz 3.60842 GHz -27.17 dBm 1417 dB
3.609 GHz 3610 GHz 1.000 MHz 3.60998 GHz -20.70 dBm -7.70 dB 3609 GHz 3610 GHz 1,000 MHz 3, iz -20.05 dBi 7.05 d
3.610GHz 3.700 GHz 100.000 kHz 3.65500 GHz 10.60dBm -19.40 d8 3610 GHz 3700 GHz 100000 kHz 364515 GHz 10.83 dBm -19.17 dB
3700 GHz 3701 Gz 1.000 MHz 3.70001 Gz 22200 diim a0 3700 GHz 3701 GHz 1.000 MHz 3.70002 GHz -20.68 dBm -7.68 dB
3701 GHz 37106Hz 1.000 Mz 370176 GHz -27.92 dBm -13.92 dB o o el 370104 GHz 27,64 dBm 1464 dB
3.710GHz 3.720GHz 1.000 MHz 3.71068 Giiz 31.29 Bm =T 3710 GHz 3720 Ghz 1.000 Mz 3.71025 GHz -30.86 dBm -5.86 dB
= pr— oz
o Rty T 2
24135158, AB:I0:2042 16:33:47 14.10.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-92 of 104





